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Applicant : Q.E.D.ADVANCED SYSTEMS LIMITED
Product . Room Booking Panel
FOC 1D . 2AB38-AURAXA
Brand . ResourceXpress
(A)Model No. : Aura-X (ver. A)
(B) Serial No. : N/A
(C) Test Voltage : AC 120V/60Hz

Tested for comply with:
FCC CFRA47 Part 15 Subpart E

Test procedure used:
ANSI C63.10: 2013
KDB789033D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this
test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for
the accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test
(EUT) is to be technically compliant with the FCC and IC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to single evaluation of one sample of above mentioned product. This report shall

not be reproduced in part without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD;

Date of Test : Dec.04~20. 2020 Report of date: May.28, 2021

\ Sl
Prepared by : KOUL’ (I-EWRWC‘(W'D Amad 7 e
Kayli He / Audix Technology (Shen3hdap 4. WLtaD@puty Manager
EMC# M# & 2R+

Stamp only for EMC Dept. Report
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Approved & Authorized Signef;

David Jin / Deputy General Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
p Line Conducted Emissi FCC Part 15: 15.207 PASS
ower Line Conducted Emission FCC Part 15: 15.407(b)(6)
FCC Part 15: 15.209
Radiated Emission FCC Part 15: 15.205 PASS
FCC Part 15.407(b)
Band Edee Compli FCC Part 15: 15.407(b) .
e Rase OMPTIAnee FCC Part 15.205
6dB&26dB&99% Bandwidth Test FCC Part 15: 15.407(e) PASS
Output Power Test FCC Part 15: 15.407(a)(5) PASS
Equivalent Isotropic Radiated Power FCC Part 15: 15.407(h)(1) PASS
Test
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(a) PASS
Antenna requirement FCC Part 15: 15.407(g) PASS

Audix Technology (Shenzhen) Co., Ltd.
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2. GENERAL INFORMATION

2.1.Description of Equipment Under Test

Applicant Q.E.D.ADVANCED SYSTEMS LIMITED
Ay lFem: Adres Il(?ﬂBgr(;gzvsgrs g:gi gldmixon Crescent, Weston-super-Mare, United
Manufacturer Q.E.D.ADVANCED SYSTEMS LIMITED
Manufacturer Address Il(?ﬂBgr(;gzvsgrs g:gi gldmixon Crescent, Weston-super-Mare, United
Brand ResourceXpress
Product Room Booking Panel
Model No. Aura-X (ver. A)
FCCID 2AB38-AURAXA
Manufacturer: Asian Power Devices Inc. Model No.: WB-24J12R
o 0240V 07 074
DC Cable: Unshielded, Undetachable, 1.8m.
Sample Type Prototype production
Date of Receipt Nov.23, 2020
Date of Test Dec.04~20, 2020
Remark: This report only for WIFI 5GHz.
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2.2 Feature of Equipment Under Test

Product Feature & Specification

Product Room Booking Panel
Model No. Aura-X (ver. A)
Radio IEEE802.11 a/b/g/n/ac

Power Source

X] Commercial Power AC 100 ~ 240V, 50/60Hz, 0.7A

X] External Power Source DC 12V, 2.0A, 24W

[ ] Lithium battery DC V, mAh
[ | UM battery DC V
2.4GHz Wi-Fi
Support Modes 802.11b/g/n20

Frequency Range

2412-2462MHz

802.11b(DSSS): CCK, QPSK, BPSK;

Type of Modulation 802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK
802.11b: 1/2/5.5/11 Mbps;

Data Rate 802.11g: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 150Mbps

Channel Separation SMHz

5GHz Wi-Fi

Support Modes 802.11a/n20/n40/ac20/ac40/ac80

Frequency Range

5180-5240MHz, 5745-5825MHz

802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM

Type of Modulation 802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM
Data Rate 802.11a: 6/9/12/18/24/36/48/54 Mbps;
802.11n/ac: up to 433Mbps
Channel Separation 5SMHz
Antenna System
Type of Antenna FPC Antenna

Antenna Peak Gain

DTS Band (2400-2483.5MHz) Peak Gain: 2.3dBi.
U-NII-1 Band (5150-5250MHz) Peak Gain: 3.5dBi.
U-NII-3 Band (5725-5850MHz) Peak Gain: 5.1dBi.
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2.3.Test Information

A special test software(Ampak RFTestTool) was used to control EUT work in Continuous TX
mode, and select test channel, wireless mode and data rate.

Tested mode, channel, power setting and data rate information
data rate Frequency
Mode (Mbps)(see Channel Power setting
(MHz)
Note)
6 Low :CH36 5180 55
6 Middle: CH40 5200 55
6 High: CH48 5240 55
IEEE 802.11a 6 Low :CH149 5745 50
6 Middle: CH157 5785 50
6 High: CH165 5825 50
MCSO0 Low :CH36 5180 55
MCS0 Middle: CH40 5200 55
IEEE MCS0 High: CH48 5240 55
802.11nHT20 MCS0 Low :CH149 5745 50
MCS0 Middle: CH157 5785 50
MCS0 High: CH165 5825 50
MCS0 Low :CH38 5190 55
IEEE MCS0 High: CH46 5230 55
802.11nHT40 MCS0 Low :CH151 5755 50
MCS0 High: CH159 5795 50
MCS0 Low :CH36 5180 55
MCS0 Middle: CH40 5200 55
IEEE MCS0 High: CH48 5240 55
802.11acVHT20 MCS0 Low :CH149 5745 50
MCSO0 Middle: CH157 5785 50
MCS0 High: CH165 5825 50
MCS0 Low :CH38 5190 55
IEEE MCS0 High: CH46 5230 55
802.11acVHT40 MCS0 Low :CH151 5755 50
MCS0 High: CH159 5795 50
IEEE MCS0 CH42 5210 55
802.11acVHTS80 MCS0 CHI155 5775 50
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.
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2.4.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A acer ZOW NVX7C
1. Notebook
IUSB Cable: Shielded, Detachable, 1.0m

2.5.Block diagram of connection between the EUT and simulators

Notebook

EUT

(EUT: Room Booking Panel)

Audix Technology (Shenzhen) Co., Ltd.
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2.6. Test Facility
Site Description
Audix Technology (Shenzhen) Co., Ltd.
Name of Firm . No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Accredited by Industry Canada
EMC Lab. :  Registration Number: IC 5183A-1
Valid Date: Mar.31, 2022

Certificated by FCC USA.

Designation No.: CN5022
Valid Date: Mar.31, 2022

Accredited by NVLAP, USA

NVLAP Code: 200372-0
Valid Date: Mar.31, 2022

2.7. Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty
Uncertainty for Conduction emission test 2.6dB(150KHz to 30MHz)

in No. 1 Conduction
3.6dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 4.0dB(30~200MHz, Polarization: V)

in 3m chamber 3.6dB(200M~1GHz, Polarization: H)
3.8dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test 4.6dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-25GHz) 4.6dB(6~25GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.7dB(30MHz~1000MHz)
Emission test in RF chamber 3.3dB(1~26.5GHz)
Uncertainty for‘ anductlon Spurious 7 0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 1.9%
Uncertainty for test site temperature and 0.6°C
humidity 3%

Note: EMI uncertainty is evaluated by CISPR16-4-2.
The value of measurement uncertainty of EMI is less than Ucigpr.
The value is not calculated in the test results.
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer Model No. Serial No. | Last Cal. Cal.

Interval
1. 1# Shielding Room AUDIX N/A N/A May.17,18 | 3 Year
2. EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.12,20 | 1 Year
3. L.ILS.N.#1 Rohde & Schwarz ENV216 102160 Oct.11,20 | 1 Year
4. A.M.N Kyoritsu KNW-403D 8-1750-2 | Apr.12,20 | 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.12,20 | 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.12,20 | 1 Year

EMCCFD300-BM-
7. RF Cable EMCI NM-2000 190422 Apr.12,20 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver ~] EUT Peripheral
80cm
0.8
B LISN#1 AMN H
—
:50Q Terminator
3.3.Power Line Conducted Emission Test Limits
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5SMHz 56 46
5SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.Room Booking Panel (EUT)

: Aura-X (ver. A)

: N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Model No.
Serial No.

Audix Technology (Shenzhen) Co., Ltd.
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3.5.0perating Condition of EUT

3.5.1.Setup the EUT as shown as Section 3.2.
3.5.2.Turn on the power of EUT.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via AC unit connected to the power mains through a line impedance stabilization network
(L.I.S.N. #1). This provides a 50 ohm coupling impedance for the EUT (Please refer the block
diagram of the test setup and photographs). The AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of]
equipment and all of the interface cables shall be changed according to ANSI C63.10: 2013 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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PG LT EUZU MEPUIL Uata s o 5 1EE0 |

STLL-EMU (U]

Level (dBUv) Date: 2020-12-19
70
FCCPART15C
60
icc 1 G
50 FCC PART 15 ¢ (AVG)
40|
30|
20
10|
15 2 5 1 2 10 20 30
Frequency {MHz)
Site no :11# Conduction Data No
Dis./Lisn 12020 ENVZ16-L LISN phas
Limit :FCC FPART 15 C
Env./Ins. 123.87C/51% Engineer thllen
Power rating : AC 120V/60HZ
Test Mode (WIFI 5G Bandl TX
LISN Cable Emission
No Freeg Factor loss Reading Level Limits Margin Remark
(mHZ)  (dB) (dB]  (dBuV) (dBUY)  (cBuV) (dB)
1 0.154 9.70 0.01 4z.70 52.41 65.78 13.37 QP
2 0.154 9.70 0.01 29.80 39.51 55.78 16.27 Average
3 0.166 3.70 0.01 40,62 50.33 65.16 14.83 P
4 0.1¢686 2.70 0.01 30.20 39.91 55.18 i5.z5 Average
=) 1.448 8.70 0.02 18.48 29.20 56.00 26.80 QP
& 1.449 9.70 0.0z 8.50 18.22 46.00 27.78 Average
7 13.695 9.80 0.07 29.30 39.17 60.00 20.83 QP
8 13.695 9.80 0.07 17.98 27.85 50.00 Z2.15 Average
9 14.517 3.80 0.08 33.73 43.61 60.00 16.33 P
io 14.517 2.480 0.08 2z.10 31.86 50.00 ig.0z Lverage
11 17.199 o.84 0.08 z27.70 37.63 60.00 22.37 QF
1z 17.199 9.84 0.038 15.10 25.03 50.00 24.97 Averadge
Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.

2.1 the average limit is met vhen using a quasi-peak detecter.
the EUT shall be deemed to meet both limits and measuremsnt
with asverage detector is unnecessary.

FIE. £ ML LEUAU REPUIL U1 9R TR 1££Y 11 IUD-FLL.EMU (0]

Level (dBUV) Date: 2020-12-19
70
FCCPART 15 C
60
cc 1 G
50 HCC PART 15 € (AVG)
40
30 4
20
10
A5 2 5 1 2 10 20 30
Frequency {MHz)
Site no 114 Conduction Data Ho
Dis./Lisn 12020 ENVZ16-L LISN phas
Limit :FCC PART 15 €
Env./Ins. 123.87%C/51% Engineer thllen
Power rating : AC 120V/60Hz
Test Mods *WIFI 5G Band4 TX
LISN  Cable Emission
o Freq Factor loss FReading  Level Liwits Margin Remark
(MHz) (dB) (dB) {dBuV) {dBuW}) {dBu¥) (dB)
1 0.170 8.70 0.01 40.54 50.55 64.94 14.39 QP
2 0.170 8.70 0.01 29.80 39.51 54.94 15.43 Average
3 0.180  2.70 0.01  34.61 44.32 64.0z  19.70 op
4 0.180  8.70 0.01  z5.60 35.31  54.02  18.71 iverage
5 1.449 8.70 0.0z 15.83 29.55 56.00 26.45 QP
& 1.449 8.70 0.0z 5.70 19.42 46.00 26.58 Averags
7 13.695 S.80 0.07 29.02 38.89 60.00 Z1.11 QP
] 13.695  9.80 0.07 18.50 28.37  50.00  21.63 iverage
E] 14.517  9.80 0.08  32.34 4z.22 60.00  17.78 oF
10 14.517 8.80 0.08 Z0.80 30.68 50.00 19.32 Average
11 17.661 9.85 0.08 27.95 37.89 60.00 22.11 QP
1z 17.661 9.85 0.09 18.50 28.44 50.00 21.56 Averags
Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.

2.If the average limit is met vhen using a guasi-peak detector.

the EUT shall be desmed to meet both limits and measurement
with sverage detector is unnecessary.

> THe. E L E 2Ly s I ]
Level (dBUv) Date: 2020-12-19
70]
FCCPART 15 C
60)
cc 1 G
50| FCC PART 15 € (AVG)
40|
30|
20]
10|
W15 .2 5 1 2 10 20 30
Frequency (MHz)
Site no 114 Condustion
Dis./Lisn 12020 ENVZ16-N
Limit :FCC PART 15 C
Env./Ins. 123.8%C/51% Engineer :kllen
Power rating : AC 120V/60HZ
Test Node tWIFI 5G Bandl TX
LISN Cable Emission
Ho Freg Factor loss  Reading Level Limits Margin Remark
(MHz) (dB) (B} (dBuV) (dBuv) (dBuv) (dB)
1 0.166  9.70 0.01 41.90 51.61 65.16  13.55 oF
2 0.166  9.70 0.01 32.60 42.31 55.16  12.85 Average
3 0.195  9.70 0.01 37.63 47.34 £3.71  16.37 oF
4 0.198  9.70 0.01 z6.90 36,61 £3.71  17.10 Average
5 0.332  9.70 0.01 29.73 39.44 59.35  19.91 oF
3 0.33%  9.70 0.01 15.50 29.21 49.35  z0.14 Average
7 13.408  9.80 0.07 3z.70 42.57 60.00  17.43 ap
] 13.408  9.80 0.07 2z.80 32,67 50.00  17.33 Average
] 14.517  9.80 0.08 35.85 43.73 £0.00  16.27 oF
10 14.517  9.80 0.08 z4.70 34,58 50.00  15.42 Average
11 17.661  9.85 0.08 28.00 38.94 60.00  21.06 aF
12 17.661  9.85 0.09 17.90 27.84 50.00  z2.16 Lverage
Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when using a guasi-peak detectaor.
the EUT shall be deemed to meet hoth limits and measurement
with average detector is unnecessary.
vawa.v FHEL £ ITLE LEUU REPUI UL SR R LU |1 IUD-FLLENY (0]
Level (dBUv) Date: 2020-12-19
70]
FCCPART 15 C
60)
cc 1 G
50| FCC PART 15 € (AVG)
40]
30|
20]
10|
15 .2 5 1 2 10 20 30
Frequency (MHz)
site no 114 Conduction pata No  :6
Dis./Lisn 12020 ENVZ16-N LISN phas
Limit :FCC PART 15 C
Env./Ins. 123.8%C/51% Engineer :illen
Power rating : AC 120V/60Hz
Test Mode $WIFI SG Bandd TX
LIEN Cable Emission
Ho Freg Factor loss  Reading Level Limits Margin Remark
(MHz)  (dB) (dBy  (dBuv) (dBuv)  (dBuv) (dB)
1 0.162  9.70 0.01 4z.60 52.31 65.34  13.03 ap
2 0.162  9.70 0.01 32.60 42,31 55.34  13.03 Average
3 0.198  9.70 0.01 36.65 46.3¢ £3.71  17.38 oF
4 0.198  9.70 0.01 25.80 35.51 53.71  18.20 Average
s 0.33%  9.70 0.01 29.71 39.42 59.35  19.93 P
3 0.333  9.70 0.01 18.50 28.21 49.35  21.1% Lverage
7 1.939  9.70 0.03 18.79 28.52 56.00  27.48 op
] 1.955  9.70 0.03 5.20 17.93 46.00  28.07 Average
] 13,766 9.80 0.08 35.02 4z.90 60.00  17.10 oF
10 13.768  9.80 0.08 19.50 29.38 50.00  z0.62 Average
11 16.398  9.83 0.09 28.77 38.69 60.00  21.31 oF
12 16.398  9.83 0.09 18.69 28.61 50.00  21.39 Average
Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when using a guasi-peak detscteor.

the EUT shall be deemed to mest both limits and measurement
with average detector 1S unnecessary.

Audix Technology (She
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30 MHz ~1000MHz (In 3m Anechoic Chamber)

[tem Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber(NSA) AUDIX N/A N/A May.03,20 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 3 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.11,20 | 1 Year
4. | EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.12,20 | 1 Year
5. Amplifier HP 8447D 2648A04738 | Apr.11,20 | 1 Year
6. Bi log Antenna TESEQ CBL6112D 25237 Dec.22,20 | 1 Year
7. NSA Cable HUBER+SUHNER |CFD400NL-LW No.3 Oct.11,20 | 1 Year
8. Coaxial Switch Anritsu MP59B 6201397222 | Apr.11,20 | 1 Year
9. Test Software AUDIX 3 6'200?{)5 2 A | wNa
Note: N/A means Not applicable.
4.1.2.For frequency range 1GHz~40GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.15,20| 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18| 3 Year
3. Signal Analyzer |Rohde & Schwarz FSV30 104050 Apr.11,20| 1 Year
4, Horn Antenna ETC MCTD 1209 | DRH15F03007 | Jul.30,20 | 1 Year
5. Horn Antenna ETS 3116 00060089 Dec.09,20| 1 Year
6. Amplifier Agilent 83017A MY53270084 |Oct.11,20| 1 Year
7. RF Cable Hubersuhner |SUCOFLEX-106|  505238/6 Apr.11,20| 1 Year
8. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21135 Page 14 of 104
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4.2 .Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3.0m

(Reference Point)

2.0m(L)*1.0m(W)*0.8m(H) __,

TURN TABLE
(FIBRE GLASS)

Coaxial Switch

| | AMP | [Spectrum Analyzer| |

PC System

Receiver

For frequency range 1GHz-40GHz

[I:]~

Full-anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS.

3m

P

(Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —

ABSORBER
(30cm maximum)

A

TURN TABLE 1.5m
(Styrene) | ’

AMP [ |Spectrum Analyzer| |

PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 15 of 104
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4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level
of —27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the
band edge increasing linearly to a level of15.6 dBm/MHz at 5 MHz above or below the band
edge, and from 5 MHz above or below the band edge increasing linearly to a level of27

dBm/MHz at the band edge.

Unwanted emissions below 1 GHz and those emissions appearing within 15.205 restricted
frequency bands must comply with the general field strength limits set forth in Section 15.209.

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remarks : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-92
420725 - 4.20775 73-74.6 1645.5 - 1646.5 3-95
6.215-6.218 748 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25 - 13.
6.31175-6.31225 123 - 138 2200 - 2300 14,47 -14.5
8.291 -8.294 149.9 - 150.05 2310 - 2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 - 173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21135
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4.4 EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1.Room Booking Panel (EUT)

Model No. : Aura-X (ver. A)
Serial No. :N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.

4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which
is mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted

frequency bands use below procedure:

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESR?7) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 17 of 104
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Maximum Peak emission levels are measured by setting the analyzer as follows:

(2)
(b)
(©)
(d)
(e)
(®

RBW =1 MHz.

VBW >3 MHz.

Detector = Peak.

Sweep time = auto.

Trace mode = max hold.

Allow sweeps to continue until the trace stabilizes. Note that if the transmission is not
continuous, the time required for the trace to stabilize will increase by a factor of
approximately 1/x, where x is the duty cycle. For example, at 50% duty cycle, the
measurement time will increase by a factor of two relative to measurement time for
continuous transmission.

Maximum Average emission levels are measured by setting the analyzer as follows:

(a)
(b)
(©)

(d)

(e)
(H

(g)

RBW =1 MHz.
VBW >3 MHz.
Detector = power averaging (rms), if span/(# of points in sweep) < RBW/2. Satisfying this
condition may require increasing the number of points in the sweep or reducing the span.
If the condition is not satisfied, the detector mode shall be set to peak.
Averaging type = power averaging (rms)
As an alternative, the detector and averaging type may be set for linear voltage averaging.
Some instruments require linear display mode to use linear voltage averaging. Log or dB
averaging shall not be used.
Sweep time = auto.
Perform a trace average of at least 100 traces if the transmission is continuous. If the
transmission is not continuous, the number of traces shall be increased by a factor of 1/x,
where x is the duty cycle. For example, with 50% duty cycle, at least 200 traces shall be
averaged. (If a specific emission is demonstrated to be continuous—i.e., 100% duty
cycle—rather than turning on and off with the transmit cycle, at least 100 traces shall be
averaged.)
If tests are performed with the EUT transmitting at a duty cycle less than 98%, a correction
factor shall be added to the measurement results prior to comparing to the emission limit to
compute the emission level that would have been measured had the test been performed at
100% duty cycle. The correction factor is computed as follows:
® [fpower averaging (rms) mode was used in step (iv) above, the correction factor is 10
log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was
50%, then 3 dB must be added to the measured emission levels.

® I[f linear voltage averaging mode was used in step (iv) above, the correction factor is
20 log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was
50%, then 6 dB must be added to the measured emission levels.

® [fa specific emission is demonstrated to be continuous (100% duty cycle) rather than
turning on and off with the transmit cycle, no duty cycle correction is required for
that emission.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 18 of 104
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For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna
in both vertical and horizontal by rotating the turntable and by lowering the receive
antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

4.7 .Radiated Emission Test Results

PASS.

All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.

All other emission comply with 15.407 (b)(1) requirements.

Note: The emissions (9kHz~30MHz) not reported for there is no emission be found.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 19 of 104
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Duty cycle
U-NII-1 Band:

Agilent Spectrum Analyzer - Swept SA
. & @ @ @ @ : ALIGN AUTO 12:44:51 PMDer 04, 2020
Center Freq 5.180000000 GHz Avg Type: Log-Pwr 3 <

Frequency

PNO: Wide ~—»— Trig:Free Run
IFGain:Low #Atten: 20 dB
Auto Tune
Ref Offset 11 dB
1Lo gBIdw Ref 20.50 dBm |
-- Center Freq
5.180000000 GHz
-- | |
11 P O 5.180000000 GHz
Stop Freq
5.180000000 GHz
CF Step
100.000 kHz
Auto Man
i
Freq Offset
-- 0 Hz

Center 5.180000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

Note: The duty cycle of the test signal is 100%.

U-NI1-3 Band:

Agilent Spectrum Analyzer - Swept SA

R e SENSE:INT ALIGH AUTO

Sweep Time 100.0 ms _ Avg Type: Log-Pwr
PNO: Wide -»— Trig:Free Run
IFGain:Low #Atten: 20 dB

Sweep/Control

Ref Offset 11 dB
10 dBIdw Ref 20.50 dBm

A IMM I Al .|Il|._u.l|”.|.|.|.\L.LI\JMMML.LLIL.\ l.LMM

Gate ~
[OffLO]

Points
1001

Center 5.745000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

MSG

Note: The duty cycle of the test signal is 100%.

STATUS
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Frequency: 30MHz~1GHz

Data: 4

File: E:2020 Report DataRIRF20201219.EM6 {(6)

oo Level (dBulim)

Date: 2020.12.20

Data: 3 Fi
opLevel (dBuvim)

: E:12020 Report DataRIRF20201219.EM6 {(6)

Date: 2020.12.20

FCC PART (15 C (3M)
édB

FCC PART (15 C (3M)
rédB

‘ 40.0

A
I B
30.0 30.0 MWMWW
200 20.0)
100 100
30 224, 418, 612, 806, 1000 30 224, 118, 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chamber Data no. 4 Site no. 3m Chamber Data no. 3
Dis. / Ant. 3m 2013 CEL6112D-25237 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2019 CBL6112D-25237 Ant. pol. VERTICAL
Lirmit FCC PART 15 C (3M) Limit FCC PLRT 15 C (3M)
Env. / Ins 23.47C/54% Engineer Cote Env. / Ins. 23.4%C/54% Engineer cote
Power rating : AC 120V/60Hz Fower rating : AC 1Z0V/60Hz
Test Mode WIFI 5G Bandi TX Test Hode WIFI 5G Bandl TX
Anc. Cable Emission Anc. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark No. Freq. Factor Loss Reading Level Limits Margin  Remark
(MHZ) (elB/m) (dB) (dBuV) (dBuV/m] (dBuV/m) (dB) (MHZ) B/ 1) (dB) (dBuV) (dBuW¥/m] (dBuV/m) (elB)
1 Z06.540 14,93 1.49 17.89 34.11 43,50 9.39 QF 1 31.940 23.18 0.64 B.48 32.30 40.00 7.70 QF
2 263.770 19.28 1.6z 13.39 34.26 46.00 11.74 op 2 39,700 18,10 0.65 1z.21 32.00  40.00 .00 op
3 273.470 18,87 1.65 15.03 35.55 46.00 10.45 oF 3 229.820 16.05 1.51 14.77 32.33 46.00 13.67 oF
4 335.550 15.70 1.84 15.31 36.85 46.00 9.15 QF 4 275.410 18.79 1.66 11.87 32.32 46.00 13.68 QP
5 455.830 22.53 2.20 11.12 35.85 46.00 10.15 QFP 5 450.080 23.06 2.28 8.94 34.28 46.00 11.72 QFP
3 480.080 23.06 2.28 11.12 36.486 46,00 9.54 QF 6 607.150 24.91 2.59 .32 3%.82 46.00 11.18 QF
Remarks: 1. Emission Level= ntenns Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 6 File: E12020 Report DataRIRFI20201219.EM6 {6) Data: 5 File: E12020 Report DatalRIRF 20201219 EM6 {6)
o Level (dBuVim) Date: 2020-12-20 - Level (dBuVim) Date: 2020-12-20
70.0 70.0)
60.0 60.0)
FCCPART |15 C (3M) FCCPART[15 C (3M)
50.0 édB 50.0) rédB

‘ 00—

40.0
304 00 Wwﬂﬂ&mw
20.0| 20.0
10.0 10.0
30 224, 18. 612, 806. 1000 30 224, 18. 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chawber Data no. & Site no. 3m Chamber Data no. -]
Dis. / Anr. 3 2019 CEL6112D-25237 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2019 CEL6112D-25237 Ant. pol. VERTICAL
Limit FCC PART 15 C (3M) Limic FCC PART 15 C (3M)
Env. / Ins. 23.4%C/54% Engineer Cote Env. / Ins. 23.4%C/54% Enginesr Cote
Power rating : AC 120V/60Hz Power rating : AC 120V/E0Hz
Test Mode WIFI 5G Band4 T Test Mods WIFI 5G Band4 TX
Ant. Cable Emission Ant. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin  Rewark No. Freg. Factor Loss Reading Level Limits Margin  Remark
(MHz) (dB/ 1) (dB)  (dBuv) {(dBuv/m| (dBuV/m) (dB) (MHz) {&B/ 1) (dB) (dBuv) (dBu¥/m| (dBuV/m) (4B)
1 zg7.650 13.10 1.63 14.35 35.08 46.00 i0.32 QF i 31.940 23.18 0.64 7.26 31.08 40.00 §.92 QF
z 335.550 18.70 1.84 12.75 34.29 46.00 11.71 QF z 40.670 18.65 0.70 11.22 30.57 40.00 9.43 QF
3 431.580 22.00 2.13 10.05 34.18 46.00 11.82 QF 3 149.310 16.39 1.23 12.39 30.01 43.50 13.49 QP
4 455.830 22.53 2.20 10.18 3%.91 46.00 11.09 QFP 4 229.820 16.05 1.51 14.16 31.72 46.00 14.28 QFP
5 450.080 23.08 Z.28 10.99 36.33 46,00 9.67 QF 5 480,080 23.06 Z.28 8.06 33.40 46.00 1z.80 QF
& 504.330 23.55 2.35 7.85 33.78 46.00 1z2.25 QP £ 606,150 24.91 2.58 7.87 F5.36 46.00 10.64 QP
Remarks: 1. Emission Lewel= intenna Factor + Cable Loss + Reading. Remarks: 1. Emission Lewel= intenna Factor + Cable Loss + Reading.

The emission levels that are 20dB helow the official

limit are not reported.

The emission levels

that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz
U-NII-1 Band:

Data: 6
Level (dBuVin)

File:

112020 ReportiTPVIA122011105.FCC-Bamd1-WIFISG.EMG (112)
Date: 2020-12-12

Data: 5 Fil

: 112020 Report TPVIA1Z2011105-FCC-Bamd1-WIFISG.EMG (112}
1

JapLLevel (dBuVim) Date: 2020-12-12
10| 1 110
1
90| 90
704 ISEPKULNILL of LMl ppi e L e b FYRASEpK U
% [ 5OMMMWAM,WMM
304 30
10 10
1000 2000. 3000. 4000, 5000, 6000 1000 2000. 00. 4000 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. & Site no. 3m Chamber Data no. : 5
Dis. / Ant. 3 2020 MCTD120S9-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1209-3007 Ant. pol. : VERTICALL
Limit FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineer : Allen Env. / Ins. 23.67C/52.5% Engineer : Allen
Power raving : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Hode G0z.11a S150MHz Tx Mods Test Hode 802.11a 5160MHz Tx Hods
hnt . Cahle Arnp Emission Ant. Cable Amp Emission
No. Freq. Factor Loss  Reading factor level  Limits  Nargin  Remark MWo. Fregq. Factor Loss  Reading factor Level  Limits  Hargin Remark
(MHz)  {dB/m) (dB)  (dBu¥) (dB]  (dBuV/m) {dBuV/m)  (dB} (MHz)  (dB/m) (dB)  (dBuVj (4B} (dBuV/m) (dBuV/m)  (dB)
1 5160.00 33.26 1,43 104.15  33.13 105,75  ---m-=  ———-mo Peak 1 s5180.00 33.286 1.43  96.25 33.13  97.81 Pealt
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antemns Factor + Cable Loss + Reading
—hwp factor. —dmp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
Data: 7 File: F:12020 Report TPViA122011105-FCC-Bamd 1-WIFISG.EMG (112) Data: 8 File: F:12020 ReportiTPViA122011105.FCC-Bamd 1 WIFISG.EMG (112)
' Date: 2020-12-12 1apLEvel (dBuVim) Date: 2020-12-12
110 110
90 90
15E PK U-NI 15E PK UNIL
| [ Y [ | ) D R S Y s e | ) D R S
_ B Fdc 15E AV |
50, 50, 2
30 30
10 10
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chamber Data no. s Site no. : 3m Chamber Data no. 1 B8
Dis. / Ant. 3 2020 MCTD1209-3007 int. pol. HORIZOMTAL Dis. / Ant. 3m 2020 MCTD1205-3007 Ant. pol. HORIZCNTAL
Lirmit FCC 15E PK U-NII-1 Limit FCC 15E PK U-NII-1
Env. / Ins. 3.6%C/52.5% Engineer : Allen Env. / Ins. 3.6%C/52.5% Engineer : Allen
Power rating : AC 120V/60Hz Fower rating : AC 1Z0V/60Hz
Test Mode 802.11a S5180MHz Tx Mode Test Mods 802.11a S5180MHz Tx Mode
Ant.  Cable hmp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) {dB/m) (dB) (dBuv) {dB) (dBuW/m) (dBul/m) (dB)
1 10360.00 38.21 Z2.24 31.20 33.30 38.35 —————— - Average
z 10360.00 33.21  2.24 40.35  33.30  47.50 68.20 20,70  Peak

Remarks: 1. Emission Lewvel=

—mp factor.

2. The emission levels that are 204B helow the official
limit are not reported.

intenna Factor + Cable Loss + Reading
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

112020 Report TPVIA 122011105-FCC-Bamd 1-WIFI56.EM6 (112)

Data: 10 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
Date: 2020-12-12 120L€vel (dBuVim) Date: 2020-12-12
110 110
90 90

50|
30, 30,
10 10
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanker Data no. : & %ite no. #m Chamber Data no. : 10
Dis. / Ant. : 3m 2020 MCTD1Z09-3007 int. pol. : VERTICAL Dis. / Ant. Fm 2020 MCTD1208-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Emv. / Ins. 23.6%C/52.5% Engineer Allen Env. / Ins. 23.6%C/52.5% Enginser Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 502.1la S180MHz Tx Mode Test Node 502.1la S150MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 10360.00 38.21 2.24 2B.50 33.30 35.65 - - ——————  iverage
2 10360.00 38.21 2.24 37.25 33.30  42.40 68.20 23.80 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 15 212020 Report TPVIA1Z2011105-FCC-Bamd 1-WIFISG.EM6 (112) Data: 16 212020 Report'\TPVIA1Z2011105-FCC-Bamd1-WIFISG.EM6 (112)
1_"\Leve| (dBu Date: 2020-12-12 1,mLeMeI (dBu! Date: 2020-12-12
110 1 110 7
90| 90]

7o 1T i o | L T [ FhsEPKUNIL

e 50 Attt
30| 30
10 10]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. i 3m Charber Data no. Site no 3m Chamber Data no.
Dis. / Ant. i 3m 2020 MCTD1205-3007 Anc. pol. HORIZONTAL Dis. / Ant 3m 2020 MCTD1209-3007 Ant. pol. VERTICAL
Limit FCC 15E FK U-NII-1 Limic FCC 15E PK U-NII-1
Env. / Ins 23.67C/52.5% Enginesr illen Env. / Ins 23.6%C/52.5% Engineer illen
Power rating AC 120%/ 60Hz Power rating AC 120V/60Hz
Test Mode 802.11a 5200MHz Tx Mode Test Mode B02.11la 5200MHz Tx Mode
Ant. Cable Amp Emission dnt. Cable Azop Emission
HNo. Freg. Factor Loss Reading factor Level Limits Margin Rewark HNo. Freq. Factor Loss Reading <factor Level Limits Nargin Remwark
(MHz) (AB/ ) (dE) (dBuv) (B (dBuV/ /) (dBuv/m) (dB) IMHz) {dB/m) 1dB) (dBuV) (dB) (dBuV/m)  (dBuV/m) (B
5200.00 33.32 1.44 103.97 33.12 105.61  ——————  —————— Peak 5200.00 33.32 1.44 101.89 33.12 103.53  ——————  —————— Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —hmp factor.
2. The emission levels that are Z0dE below the official 2. The ewmission levels that are 20dE helow the official
limit are not reported.

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data; 13 112020 ReportTPVIA172011105-FCC-Bamd 1. WIFISG.EMG (112) Data: 14 12020 Report\TPV/A172011105-FCC-Bamd 1 WIFIS6.EM6 (112)

12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
[ S 1 s [ | Y B S BN 151
50
30| 30|
10 10

6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000

Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. HORIZCNTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode &02.11a S200MHz Tx Mode Test Mode 802.11a S200MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuUV/m)  (dBuV/m) (dEB]
1 10400.00 38.26 z.24 26.80 33.27 34.03 — - - —= hverage
2 10400.00 38.26 z.24 38.00 33.27 45.23 68.20 22.97 Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data; 11

112020 Report TPVIA 122011105-FCC-Bamd 1-WIFI56.EM6 (112) Data: 12 File:

Level (dBuvim)

:12020 ReportTPVIA122011105-FCC-Bamd 1-WIFISG.EMG (112)
Level (dB

1
110

Date: 2020-12-12

1
110

Date: 2020-12-12

90 90

50|
30, 30,
10 10
6000 8400. 10800. 132 15600. 18000 6000 8400. 10800. 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3w Chanher Data no. i 11 Hite no. 3m Chamber Data no. : 1%
Dis. / Ant. : 3m 2020 MCTD1208-3007 int. pol. : VERTICAL Dis. / Ant. 3m 2020 HCTD1Z09-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limir FCC 1SE PE U-NII-1
Erv. / Ins. 23.6%C/52.5% Engineer Allen Env. / Ina. 23.6%C/52.5% Enginser Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 502.1la S200MHz Tx Hode Test Node 802.1la S200MHz Tx Hode
Ant.  Cable Amp  Emission
No. Freg. Factor Loss FReading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  {(dBu¥W/m) (dBuV/m)  (dB)
1 10400.00 38.26 2.24 23.90 33.27 31.13 - - - Average
2 10400.00 38.26 2.24 36.81 33.27 42.04 68.20 24.16  Peak

Remarks: 1. Emission Level= intenns Factor + Cable Loss + Reading

-Amp factor.
The emission levels that are 20dB helow the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 18 File: F:2020 Report\TPVIA172011105-FCC-Bamd1-WIFISG.EMG (112) Data: 17 File: F:12020 ReportTPViA 122011105-FCC-Bamd1-WIFISG.EM6 (112)
12016vel {4BUVm) Date: 2020-12-12 1apkeve! (dBuvim) Date: 2020-12-12
110 + 110 1
90 90|

20— [FrquSEpiuL L

50, 50| ]
30 30)
10 10|
1000 2000. 00. 4000, 5000, 6000 1000 2000. 3000, 1000, 5000. 6000
Frequency (MHz) Frequency (MHz)
site no. i 3m Chamber Data no. : 18 site no. : 3m Chamber Data mo. i 17
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. : &m 2020 MCTD1ZOS-3007 Ant. pol. : VERTICAL
Limit : FCC 1SE BK U-NII-1 Limit : FCC 1SE PE U-NII-1
Env. / Ins. : 23.67C/52.5% Engineer : illen Env. / Ins. : 23.67C/52.5% Engineer : hllen
Power rating : AC 120W/E0Hz Power rating : &C 120V/60Hz
Test Hode : 80z.1la 5240MHz Tx Made Test Hode : 80Z.11a 5240MHz Tx Hode
int.  Cable imp  Ewmission Ant.  Ceble lmp  Emission
No. Freq, Factor Loss  Reading factor Level Limits Margin Rewark MNo. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/w)  (dB)  (dBuV) (dB)  (dBuV/m) (dBu¥/m]  (dB) (MHz)  (dB/m) (dB)  (dBuV) (dB) (dBuV/m) (dBuV/mi  (dB)
1 5240.00 33.44 1.45 104.00  33.11 105.78 ———--=  —————— Peak 1 5240.00 33.44 1.45 102.16 33.11 103.94 ————-=  ————— Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
~imp factor. -hmp factor.
Z. The emission levels that are 20dE below the official 2, The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
Data: 19 File: F:12020 ReportTPViA122011105.FCC-Bamd1-WIFIS6.EM6 (112) Data: 20 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EM6 (112)

2pLevel (dBuVim) Date: 2020-12-12 12pLevel (dBuVim) Date: 2020-12-12

110 110

90 90

50| 50| 5
30 30
10 10
6000 8400, 10800. 13200. 15600, 18000 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber pata no. : 19 site no. : Gm Chamber Data no. : 20
Dis. / Ant. : 3m 2020 MCTD1ZO5-3007 int. pol. : HORIZONTAL bis. / Anc. im 2020 MCTD1Z09-3007 Ant. pol. : HORIZCHTAL
Limit : FCC 15E PR U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. : 23.67C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : lLllen
Power rating : AC 120V/60HzZ Power rating : AC 120V/60HzZ
Test Mods : 802.11a S5240MHz Tx Node Test Node : B02.1la S5240MHz Tx Mode
Ant.  Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuv) (dB)  (dBuV/m) (dBuV/m]  [dE]
1 10480.00 38,35 2.25  26.90  33.21  32.3%z  -— hverage
2 10480.00 38.38 2.25  37.11  33.21  44.53 68.20 23.67 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
Z. The emission levels that are Z0dB below the official
limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 21 12020 ReportTPViA122011105-FCC-Bamd 1 WIFISG.EMG (112) Data: 22 12020 ReportTPViA 122011105.FCC-Bamd 1. WIFIS6.EMG (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110) 119
90| 90|

[ S 1 s [ | Y B S BN 151

50|
30, 30,
10 10
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanker Data no. %ite no. #m Chamber Data no.
Dis. / Ant. : 3m 2020 MCTD1Z09-3007 int. pol. : VERTICAL Dis. / Ant. Fm 2020 MCTD1208-3007 Ant. pol. : VERTICAL
Limit : FCC 15E PR U-NII-1 Limit FCC 1SE PE U-NII-1
Emv. / Ins. 23.6%C/52.5% Engineer : Allen Env. / Ins. 23.6%C/52.5% Engineer : Lllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 502.1la  S5240MHz Tx Mode Test Node 502.1la S5240MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 10480.00 38.38 2.25 26.40 33.21 33.82 --—-—— ——————  kverage
2 10480.00 38.38 2.25 35.59 33.21 43.01 68.20 25.15  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 32 212020 Report TPVIA1Z2011105-FCC-Bamd 1-WIFISG.EM6 (112) Data: 31 212020 Report'\TPVIA1Z2011105-FCC-Bamd1-WIFISG.EM6 (112)
1_"\Leve| (dBu Date: 2020-12-12 1,mLeMeI (dBu! Date: 2020-12-12
110 1 110 ;
90|

7o 1T i o | L T T sEpK UL

b R R

90|

e 50 A
A
30| 30
10 10]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamrber Data no. Site no 3m Chamber Data no.
Dis. / Ant. i 3m 2020 MCTD1205-3007 Anc. pol. HORIZONTAL Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. VERTICAL
Limit i FCC 15E FPK U-NII-1 Limic FCC 15E PK U-NII-1
Env. / Ins 23.67C/52.5% Enginesr : Aillen Env. / Ins 23.6%C/52.5% Engineer : Allen
Power rating AC 120%/ 60Hz Power rating AC 120V/60Hz
Test Mode 802.11nHT20 5180MHz Tx Mode Test Mode B02.11nHT20 S5180MHz Tx Modes
Ant. Cable Amp Emission dnt. Cable Azop Emission
HNo. Freg. Factor Loss Reading factor Level Limits Margin Rewark HNo. Freq. Factor Loss Reading <factor Level Limits Nargin Remwark
(MHz) (AB/ ) (dE) (dBuv) (B (dBuV/ /) (dBuv/m) (dB) IMHz) {dB/m) 1dB) (dBuV) (dB) (dBuV/m)  (dBuV/m) (B
5180.00 33.Z6 1.43 103.77 33.13 105.33  —————=  —————— Peak 5180.00 33.26 1.43 101.54 33.13 103.10 ———-———  —————— Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks:
—hmp factor.

Z. The emission levels that are 20dE below the official
limit are not reported.

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor.

2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 33 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 34 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
e e e I L B e
50
30| 30|
10 10
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. HORIZCNTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT20 S5180MHz Tx Mode Test Mode 802.11nHT20 S5180MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 10360.00 38.21 z.24 25.80 33.30 32.95 - - = hverage
2 10360.00 38.21 z.24 36.57 33.30 43.72 68.20 24.48 Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 35 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 36 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
90| 90|

50|
30, 30,
10 10
6000 8400. 10800. 132 15600. 18000 6000 8400. 10800. 132 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3w Chanher Data no. 35 Hite no. 3m Chamber Data no. 36
Dis. / Ant. 3w 2020 MCTD1209-3007 int. pol. : VERTICAL Dis. / Ant. 3m 2020 HCTD1Z09-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limir FCC 1SE PE U-NII-1
Erv. / Ins. 23.6%C/52.5% Engineer Allen Env. / Ina. 23.6%C/52.5% Enginser Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 502.11nHT20 S150MHz Tx HNode Test Node 502.11nHT20 S150MHz Tx HNode
Ant.  Cable Amp  Emission
No. Freg. Factor Loss FReading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  {(dBu¥W/m) (dBuV/m)  (dB)
1 10360.00 38.21 2.24 27.50 33.30 3%.65 - - - Average
2 10360.00 38.21 2.24 37.16  33.30  42.31 68.20 23.89  Peak

Remarks: 1. Emission Level=

intenna Factor + Cable Loss + Reading
-Amp factor.

The emission levels that are 20dB helow the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

Data: 41 Fil
Level (dBuVim)

AUDIX Technology (Shenzhen) Co., Ltd.

212020 Report TPVIA1Z2011105-FCC-Bamd 1-WIFISG.EMG (112) Data: 42 File:

12020 ReportTPViA122011105-FCC-Bamd1-WIFISG.EM6 (112)

Date: 2020-12-12
120

JapLevel ([dBuvim) Date: 2020-12-12
110 1 110 7
90 90|
20— 1R M | I s s I s— 1 £ 3 TR R 20— TR M | I s s I s— ) KT 3] T TR
B P P P SUN BRI B e o 0
30| 30
10 10]
1000 2000. 00. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Daca no. 41 Site no. 3m Chamber Data no. 42
Dis. / Ant. 3m 2020 MCTD1205-3007 Anc. pol. HORIZONTAL Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. VERTICAL
Limit FCC 15E FK U-NII-1 Limic FCC 15E PK U-NII-1
Env. / Ins. 23.67C/52.5% Enginesr illen Env. / Ins. 23.6%C/52.5% Engineer illen
Power rating AC 120%/60Hz Power rating AC 120V/60Hz
Test Mode 802.11nHT20 S200MHzZ Tx Mode Test Mode B802.11nHT20 S200MHz Tx Mode
Ant. Cable Amp Emission dnt. Cable Azop Emission
HNo. Freg. Factor Loss Reading factor Level Limits Margin Rewark HNo. Freq. Factor Loss Reading <factor Level Limits Nargin Remwark
(MHz) (AB/ ) (dE) (dBuv) (B (dBuV/ /) (dBuv/m) (dB) IMHz) {dB/m) 1dB) (dBuV) (dB) (dBuV/m)  (dBuV/m) (B
1 5200.00 33.32 1.44 103.31 33.12 104.85  ——————  —————— Peak 1 5z200.00 33.32 1.44 101.87 33.12 103.31  —————— - Pealk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-hmp factor.

Z. The emission levels that are 20dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-Amp factor.

2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 39
Level (dBuVim}

File: F:2020 ReportTPVIA122011105.FCC-Bamd 1-WIFIS6.EM6 (112) Data: 40 Fil

1zoLEVel (dBUVIm)

112020 ReportiTPViA122011105.FCC-Bamd 1-WIFI56.EM6 (112)

1 Date: 2020-12-12

110

Date: 2020-12-12

110

90 90

50 50 =
30 30
10 10
6000 8400, 10800. 13200. 15600, 18000 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber pata no. : 39 site no. 3m Chamber Data no. : 40
Dis. / Ant. : 3m 2020 MCTD1ZO5-3007 int. pol. : HORIZONTAL bis. / Anc. im 2020 MCTD1Z09-3007 Ant. pol. : HORIZCHTAL
Limit FCC 15E FE U-NII-1 Limit FCC 15E FE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineer Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/60HzZ Power rating : AC 120V/60HzZ
Test Mods 802.11nHT20 S5200MHz Tx Mode Test Node 802.11nHT20 5200MHzZ Tx Mode
Ant.  Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuv) (dB)  (dBuV/m) (dBuV/m]  [dE]
1 10400.00 38,26 z.24  26.30  353.27  33.53  -— hverage
2 10400.00 38.26 2.24  37.26 33.27  44.49 68.20 23.71  Feak

Remarks: 1. Emission Level=

-imp factor.

Z. The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 37 12020 ReportTPViA122011105-FCC-Bamd 1 WIFISG.EMG (112) Data: 38 12020 ReportTPViA 122011105.FCC-Bamd 1. WIFIS6.EMG (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110) 119
90| 90|

[ S 1 s [ | Y B S BN 151

50,

30, 30,

10 10

6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)

Site no. 3m Chanker Data no. %ite no. #m Chamber Data no.

Dis. / Ant. : 3w 2020 MCTD1Z09-3007 int. pol. : VERTICAL Dis. / Ant. 3m 2020 HCTD1Z09-3007 Ant. pol. : VERTICAL

Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1

Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen

Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz

Test Mode 502.11nHT20  S5200MHz Tx Mode Test Node 502.11nHT20 S200MHz Tx Mode

Ant. Cable amp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dBi  (dBuV) (dB)  (dBuV/m) (dBWW/m)  [dE)
1 10400.00 38.26 z.24 25.60 33.27 32.83 - - = hverage
2 10400.00 38.26 z.24 36.98 33.27 4%.21 68.20 23.99 Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-bmp facter.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 44 112020 Report TPVIA122011105-FCC-Bamd 1-WIFISG.EMG (112) Data: 43 :12020 ReportiTPViA 122011105-FCC-Bamd1-WIFISG.EMS (112)
1_mLevel (dBu Date: 2020-12-12 1,,an| (dBu! Date: 2020-12-12
110 110
1 1

90, 90|

7o 1T i o | L T [ [FedusEpKUNILL

" o]

30| 30
10 10]

1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000

Frequency (MHz) Frequency (MHz)
Site no. 3m Chamrber Data no. Site no 3m Chamber Data no.
Dis. / Ant. i 3m 2020 MCTD1205-3007 Anc. pol. HORIZONTAL Dis. / Ant 3m 2020 MCTD1209-3007 Ant. pol. VERTICAL
Limit FCC 15E FK U-NII-1 Limic FCC 15E PK U-NII-1
Env. / Ins 23.67C/52.5% Enginesr illen Env. / Ins 23.6%C/52.5% Engineer illen
Power rating AC 120%/ 60Hz Power rating AC 120V/60Hz
Test Mode 802.11nHT20 5240MHz Tx Mode Test Mode B02.11nHT20 SZ40MHz Tx Modes
Ant. Cable Amp Emission dnt. Cable Azop Emission
HNo. Freg. Factor Loss Reading factor Level Limits Margin Rewark HNo. Freq. Factor Loss Reading <factor Level Limits Nargin Remwark

(MHz) (AB/ ) (dE) (dBuv) (B (dBuV/ /) (dBuv/m) (dB) IMHz) {dB/m) 1dB) (dBuV) (dB) (dBuV/m)  (dBuV/m) (B
5240.00 33.44 1.45 103.50 33.11 105.28  ————-=  —————— Peak 5240.00 33.44 1.45 100.87 33.11 102.685 —————=  —————— Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1

—hmp factor.

Z. The emission levels that are 20dE below the official
limit are not reported.

Emisgion Level= Antenna Factor + Cable Loss + Reading
-Amp factor.

The emission levels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 45 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 46 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
e e e I L B e
50
30| 30|
10 10
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. HORIZCNTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT20 S5240MHz Tx Mode Test Mode 802.11nHT20 S5240MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 10480.00 38.38 z.25 27.50 33.21 34.92 - - - —= hverage
2 10480.00 38.38 z.25 38.08 33.21 45.50 68.20 z2z.70 Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 47 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 48 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
90| 90|

50|
30, 30,
10 10
6000 8400. 10800. 132 15600. 18000 6000 8400. 10800. 132 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3w Chanher Data no. 47 Hite no. 3m Chamber Data no. 48
Dis. / Ant. 3w 2020 MCTD1209-3007 int. pol. : VERTICAL Dis. / Ant. 3m 2020 HCTD1Z09-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limir FCC 1SE PE U-NII-1
Erv. / Ins. 23.6%C/52.5% Engineer Allen Env. / Ina. 23.6%C/52.5% Enginser Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 502.11nHT20 5240MHz Tx Node Test Node 502.11nHT20 S5240MHz Tx Node
Ant.  Cable Amp  Emission
No. Freg. Factor Loss FReading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  {(dBu¥W/m) (dBuV/m)  (dB)
1 10480.00 38.38 2.25 26.90 33.21 3%.32 - - - Average
2 10480.00 38.38 2.25  37.47 33.21  42.89 68.20 23.31  Peak

Remarks: 1. Emission Level=

intenna Factor + Cable Loss + Reading
-Amp factor.

The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 30 of 104



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data; 59 112020 ReportTPVIA172011105-FCC-Bamd 1. WIFISG.EMG (112) Data: 60 12020 Report\TPV/A172011105-FCC-Bamd 1 WIFIS6.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
1
90|
FCC 15E PKU-NIL1 |
gol T LA =
50 E ——— == 3 -
30|
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2020 MCTD1209-3007 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. HORIZCNTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz

Power rating : AC 120V/60Hz
Test Mode 502.11nHT40 S150MHz Tx Mode Test Node 502.11nHT40 S150MHz Tx Mode
Ant. Cable hwp  Ewission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dBi  (dBuV) (dB)  (dBuV/m) (dEWV/m]  (dB]
1 5190.00 33.26 1.44 97.20 33.13 98.77 - Peak
2 10380.00 38.2% z.24 26.90 33.29 34.09 - hverage
3 10380.00 38.2% Z2.24 37.37 33.29 4%.56 68.20 Z3.64 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 57 File: F:12020 ReportiTPVA1Z2011105-FCC-Bamd1-WIFISG.EMG (112) Data: 58

Leve! (dBuVim)

112020 Report TPVIA1Z2011105-FCC-Bamd1-WIFISG.EM6 (112)

120 Date: 2020-12-12 |zgLevel (aBuvan) Date: 2020-12-12
110) 110)
1
%0
FCC 15E PK U-NIl-1|
1 R T
L | R _ _ FOC15EAY|
50) 3
30
10 10
1000 4a00. 7800 11200, 14600, 18000 1000 3400, 7800, 11200 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 57 Site no. 3m Chamber Data no. 58
Dis. / Ant. 3m 2020 MCTD1209-3007 Ant. pol. VERTICAL Dis. / Anc. 3m Z0Z0 MCTD1Z209-3007 Ant. pol. VERTICAL
Limit FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineer : illen Env. / Ins. 23.6%C/52.5% Enginesr Allen
Power rating AC 120V/60Hz

Test Mode

802.11nHT40 S51S0MHz Tx Mode

Power rating

Test Mode

AC 120V/60Hz
802.11nHT40 S1S0MHz Tx Mode

int. Cable wp  Emission
NWo.  Freq.  Factor Loss  Reading  factor Level Limits  Margin Remark
(mHz) (dB/m)  (dE) (dBuv) (GB]  (dBuv/m) [dEU¥/m) (dE)
1 5180.00 33.26 1.44  97.57 33.13  92.14 - - Peak
2 10380.00 36.24 2.z4 3z.20 33.29 38.38 - - Average
3 10380.00 36.24 2.z4 41.02  33.29 48.21 68.20 19.95  Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.

The emission levels that are 20dB kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 63 12020 ReportTPViA122011105-FCC-Bamd 1 WIFISG.EMG (112) Data: 64 12020 ReportTPViA 122011105.FCC-Bamd 1. WIFIS6.EMG (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110) 119
1
90| 90|
FCC 15E PK U-NIL1 |
1

501

R -
30
10 10
1000 4400, 7800. 11200, 14600, 18000 1000 4400 7800. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chenber Data no. Site no. 3m Chamber Data no.
Dis. / Ant. 3m 2020 MCTD1Z09-3007 int. pol. : HORIZONTAL Dis. / Ant. Sm 2020 MCTD1Z09-3007 Ant. pol. : HORIZCNTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT40 S5230MHz Tx Mode Test Mode 802.11nHT40 S5230MHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dB)  (dBuV) (dB]  (dBu¥/m) (dBuV/m)  (dB)
1 5230.00 33.4% 1.45 97.35 33.11 99.13 - Peak
2 10460.00 38.33 z.25 3z.08 33.23 39.44 - hverage
3 10460.00 38.33 2.25 41.14 33.23 45.49 68.20 19.71 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 61 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 62 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1
90 90
FCC 15E PK U-NIL1 | C 15E PK U-NIL1 |
FIE R R B B e e I | B B =
I N | B 15E AV |
50
30
10 10
1000 4400, 800. 11200, 14600, 18000 1000 4400 00. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Sice no. 3m Chanber Data no. 61 Site no. 3m Chamiber Data no. i 62
Dis. / Ant. 3m 2020 MCTD1209-3007 int. pol. VERTICAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/60Hz Power rating : AC 1Z0V/60Hz
Test Mode 802.11nHT40 S230MHz Tx Mode Test Mode 802.11nHT40 S§230MHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss  Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dBy  {dBuV) (dB)  (dBu¥/m) (dBuV/m)  (dB)
1 5230.00 33.4% 1.45 96.72 33.11 98.50 - - - Pealk
2 10460.00 38.33 2.25 31.89 33.23 39.04 - - - hverage
3 10460.00 38.33 2,25 41.60 33.23  48.95 68.20 19.25  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp factor.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 32 of 104



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 73 12020 ReportTPViA122011105-FCC-Bamd 1 WIFISG.EMG (112) Data: 74 12020 ReportTPViA 122011105.FCC-Bamd 1. WIFIS6.EMG (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110) 119
1
90|
FCC 15E PK U-NIL1 |
70)

50 3 -
30
10 10
1000 4400, 7800. 11200, 14600, 18000 1000 4400 7800. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chawher Data no. : Site no. : 3m Chamber Data no. :
Dis. / Ant. : 3w 2020 MCTD1208-3007 int. pol. : HORIZONTAL Dis. / Ant. Sm 2020 MCTD1Z09-3007 Ant. pol. : HORIZCNTAL
Limit : FCC 15E PKE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11acVHTZ0 S180MHz Tx Mode Test Mode : 802.11acVHTZ0  S180MHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dB)  (dBuV) (dB]  (dBu¥/m) (dBuV/m)  (dB)
1 5180.00 33.26 1.43 97.73 33.13 99.29 - Peak
2 10360.00 38.21 z.24 28.10 33.30 35.25 - hverage
3 10380.00 38.21 Z2.24 38.64 33.30 45.79 68.20 Z2.41 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 75 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 76 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1
90
FCC 15E PK U-NIL1 |
R B B A 1 B B
I | B 15E AV |
50 3
30
10 10
1000 4400, 800. 11200, 14600, 18000 1000 4400 00. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Sice no. : 3m Chawber Data no. : 75 Site no. 3m Chamiber Data no. i 76
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. : VERTICAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Lirmit : FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 1Z0V/60Hz
Test Mode : 802.11acVHTZ0 S180MHz Tx Mode Test Mode : 802.11acVHTZ0  S130MHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss  Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dBy  {dBuV) (dB)  (dBu¥/m) (dBuV/m)  (dB)
1 5180.00 33.26 1.43 97.56 33.13 99.12 - - - Pealk
2 10360.00 38.21 2.24 27.80 33.30 3%.95 - - - hverage
3 10360.00 38.21  2.24 38,21 33.30 46.36 68.20  21.84 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.

The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 79 12020 ReportTPViA122011105-FCC-Bamd 1 WIFISG.EMG (112) Data: 80 12020 ReportTPViA 122011105.FCC-Bamd 1. WIFIS6.EMG (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110) 119
1
90| 90|
FCC 15E PK U-NIL1 | FCC 15E PK U-NIL1 |
1 e e e Y 0 S S 1 gol T LA

50| 3
30,
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : %ite no. : 3m Chamber Data no. :
Dis. / Ant. : 3m 2020 MCTD1Z09-3007 int. pol. : HORIZONTAL Dis. / Ant. Fm 2020 MCTD1208-3007 Ant. pol. : HORIZONTAL
Limit : FCC 15E PR U-NII-1 Limit FCC 1SE PE U-NII-1
Emv. [/ Ins. @ 23.6%C/52.5% Engineer : Allen Env. / Ins. 23.6%C/52.5% Engineer : Lllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11acWHTZ0 5200MHz Tx Mode Test Node : B02.11acWHTZ0 5200MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 5200.00 33.32 1.44 99.00 33.12  100.64 Peak
2 10400.00 38.26 2.24 26.20 33.27 33.43 Average
3 10400.00 38.26 z.24 35.55 33.27 42.78 68.20 25.4z  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 77 File: F:2020 ReportTPViA172011105-FCC-Bamd1-WIFISG.EM6 (112) Data: 78 112020 ReportTPVIA1Z2011105-FCC-Bamd1.-WIFISG.EM6 (112)
Japkevel (@BuVim) Date: 2020-12-12 |zgLevel (aBuvan) Date: 20201212
110] 110]
1
90] 90|

FCE 15E PK U-NII-1
1 B e e | 153

. _L ] o _ N I __FOC15EAV|
50 7
30] 30
10| 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz) Frequency (MHz)
site no. : 3m Chamber pata no. : 77 Site no. : 3m Chamber pata no. i 78
Dis. / Ent. @ dm 2020 MCTD1205-3007 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2020 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FOC 15E PK U-NII-1 Limit i FCC 15E PE U-NII-1
Env. / Ins. : 23.67C/52.5% Engineer : Allen Env. / Ins. : 23.6%C/52.5% Enginesr : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60HzZ
Test Mode : B02.11acVHT20 5200MHzZ Tx Mode Test Mode : B02.11ac¥WHT2D S5200MHZ Tx Mode
int. Cable wp  Emission
NWo.  Freq.  Factor Loss  Reading  factor Level Limits  Margin Remark
(mHz) (dB/m)  (dE) (dBuv) (GB]  (dBuv/m) [dEU¥/m) (dE)
1 5z00.00 33.32 1.44 98,15  33.1z2  92.78 - - Peak
2 10400.00 36.26 2.z4 25.20 33.27 32.43 - - Average
3 10400.00 36.26 2.z4  36.72  33.27 43.95 68.20 24.25  Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
-imp factor.
Z. The emission levels that are 20dE below the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 81 12020 ReportTPViA122011105-FCC-Bamd 1 WIFISG.EMG (112) Data: 82 12020 ReportTPViA 122011105.FCC-Bamd 1. WIFIS6.EMG (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110) 119
1
90| 90|

FCC 15E PK U-NIL1 |

501

3
30
10 10
1000 4400, 7800. 11200, 14600, 18000 1000 4400 7800. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chenber Data no. Site no. 3m Chamber Data no.
Dis. / Ant. 3m 2020 MCTD1Z09-3007 int. pol. : HORIZONTAL Dis. / Ant. Sm 2020 MCTD1Z09-3007 Ant. pol. : HORIZCNTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11acVHTZ0 5240MHz Tx Mode Test Mode 802.11acVHT20 5240MHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dB)  (dBuV) (dB]  (dBu¥/m) (dBuV/m)  (dB)
1 5240.00 33.4% 1.45 99.33 33.11 101.11 - Peak
2 10480.00 38.38 z.25 26.50 33.21 33.92 - hverage
3 10480.00 38.38 2.25 38.32 33.21 45.74 68.20 Z22.46 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 83 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 84 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1
90 90
FCC 15E PK U-NIL1 | C 15E PK U-NIL1 |
FIE R R B B e e I | B B =
I N ] B 15E AV |
50 3
30
10 10
1000 4400, 800. 11200, 14600, 18000 1000 4400 00. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Sice no. 3m Chanber Data no. 83 Site no. 3m Chamiber Data no. 54
Dis. / Ant. 3m 2020 MCTD1209-3007 int. pol. VERTICAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/60Hz Power rating : AC 1Z0V/60Hz
Test Mode 802.11acVHTZ0 5240MHz Tx Mode Test Mode 802.11acVHTZ0 5240MHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss  Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dBy  {dBuV) (dB)  (dBu¥/m) (dBuV/m)  (dB)
1 5240.00 33.4% 1.45 96.15 33.11 97.93 - - Pealk
2 10480.00 38.38 2.25 27.50 33.21 35.32 - - - hverage
3 10480.00 38.38  2.25 38.18  33.21  45.60 68.20  22.60 Peak

Remarks: 1.

Emission Level=
-imp factor.
The emission levels that are 20dB below the official
limit are not reported.

intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 95 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 96 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
1
90|
FCC 15E PK U-NIL1 |
gop I
50 e —— 3 =
30|
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. Fite no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : HORIZCONTAL
Limit : FCC 15E PKE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11ac¥HT40 S5190MHz Tx Mode Test Mode : 802.11acV¥HT40 S5190MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5190.00 33.26 1.44 96. 44 33.13 98.01 - Peak
2 10380.00 38.2% z.24 26.50 33.29 33.69 - hverage
3 10380.00 38.2% Z2.24 37.82 33.29 45.01 68.20 Z23.19 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 93 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 94 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1
90|
FCC 15E PK U-NIL1 |
polAHE I
— _L . = _ ~ 15E AV |
50 37
30|
10 10
1000 4400. 800. 11200. 14600. 18000 1000 4400. 00. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
dite no. i 3w Chamber Data no. : 383 dite no. Fm Chamber Data no. : 94
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. : VERTICAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Lirmit : FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode : 802.11acVHT40 S190MHz Tx Mode Test HNode : 802.11acVHT40 S190MHz Tx Mode
Ant. Cable Amp Emission
HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5190.00 33.26 1.494 95.86 33.13 97.43 - - - Pealk
2 10380.00 38.24% 2.24 25.50 33.29 33.09 - - - hverage
3 10380.00 38.24 2.24 37.40 33.29 44.59 63.20 23.61 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 97 12020 ReportTPViA122011105-FCC-Bamd 1 WIFISG.EMG (112) Data: 98 12020 ReportTPViA 122011105.FCC-Bamd 1. WIFIS6.EMG (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110) 119
1
90| 90|
FCC 15E PK U-NIL1 |
1

50| 3
30,
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : %ite no. : 3m Chamber Data no. :
Dis. / Ant. : 3m 2020 MCTD1Z09-3007 int. pol. : HORIZONTAL Dis. / Ant. Fm 2020 MCTD1208-3007 Ant. pol. : HORIZONTAL
Limit : FCC 15E PR U-NII-1 Limit FCC 1SE PE U-NII-1
Emv. [/ Ins. @ 23.6%C/52.5% Engineer : Allen Env. / Ins. 23.6%C/52.5% Engineer : Lllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 302.11acWHT40 5230MHz Tx Mode Test Node : B02.11acWHT40 5230MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 5230.00 33.4% 1.45 95.51  33.11  97.29 Peak
2 10460.00 38.33 2.25 27.19  33.23  34.54 Average
3 10460.00 38.33 2.25  37.98  33.23  45.33 68.20 22.87  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 99 File: F:2020 ReportTPViA172011105-FCC-Bamd1-WIFISG.EM6 (112) Data: 100 112020 ReportTPVIA1Z2011105-FCC-Bamd1.-WIFISG.EM6 (112)
Japkevel (@BuVim) Date: 2020-12-12 |zgLevel (aBuvan) Date: 20201212
110] 110]
1
90] 90|
70]
50]
30| 30,
10} 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
site no. : 3m Chamber pata no. : 99 site no. : 3m Chamber pata no. ¢ 100
Dis. / Ant. : 3m 2020 MCTD1Z0S-3007 int. pol. : VERTICAL Dis. / Ant. : 3m 2020 MCTD1205-3007 Ant. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-1 Limit i FCC 15E PE U-NII-1
Env. / Ins. : 23.67C/52.5% Engineer : Allen Env. / Ins. : 23.6%C/52.5% Enginesr : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60HzZ
Test Hode : B0Z.11acVHT40 5230MHz Tx Mode Test Mode : B02.11ac¥WHT4D S5230MHz Tx Mode
int. Cable Amp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remari
(MHz)  (dB/m)  (dB]  (dBEuV) (GB]  (dBuv/m) ([dEu¥/m)  (dE)
1 5230.00 33.44 1.45 96.46  33.11  98.z4 - - Feak
2 10460.00 38.33 2.25 25.29 33.23 32.64 - - Average
3 10460.00 38.33 2.25  36.a0  33.23  43.75 65.20 24.45  Peal

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
-imp factor.
Z. The emission levels that are 20dE below the official
limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data; 111 112020 ReportTPVIA172011105-FCC-Bamd 1. WIFISG.EMG (112) Data: 112 12020 Report\TPV/A172011105-FCC-Bamd 1 WIFIS6.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
1
90|
FCC 15E PKU-NIL1 |
gol T LA
50  ——— == 7 -
30|
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2020 MCTD1209-3007 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. HORIZCNTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HTS0 S5210MHz Tx Mode Test Mode 802.11ac¥HTS0 S5210MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuUV/m)  (dBuV/m) (dEB]
1 5210.00 33.38 1.44 93.76 33.11 95.47 - Peak
2 10420.00 38.28 z.24 z26.70 33.286 33.986 - hverage
3 10420.00 38.28 Z2.24 37.17 33.286 44,43 68.20 Z3.77 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 109 File: F:2020 ReportTPViA172011105-FCC-Bamd1-WIFISG.EMG (112) Data: 110 File: F:12020 ReportTPVAA1Z2011105-FCC-Bamd1-WIFISG.EMG (112}
yapkeve (dBuvim) Date; 2020-12-12 |zgLevel (aBuvan) Date: 2020-12-12
110 110
1
%
FCC 15E PK U-NIL1 |
11 B 1
I ] B __ FOC15EAV|
50 3
30
10| 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. Site no. 3m Chamber Data no. 110
Dis. / Ant. 3m 2020 MCTD1209-3007 Ant. pol. VERTICAL Dis. / Ant. 3m 2020 MCTD1209-3007 Ant. pol. VERTICAL
Limit FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineer Allen Env. / Ins. 23.67%C/52.5% Enginesr Lllen
Power rating AC 120V/60Hz Power rating AC 120V/60HZ
Test Mode 802 .11acVHTS0 52 10MHz Tx Mode Test Mode 802.11acVHTS0 S5210MHz Tx Mode
int. Cable imp  Emission
Ho Freq. Factor Loss Reading factor Level Limits Margin Rewark
(MHz) (dE/m)  (dB) (dEuV) (dB)  (dBuV/m) ([dBu¥/m) (dE)
1 5z10.00 33.38 1.44 93.93 33.11 85.64 - - Feak
2 10420.00 38.28 2.24 24.90 33.26 32.16 - - hverage
3 10420.00 38.28 2.2% 36.62 33.26 43.88 68.20 24.32 Peak

Remarks: 1.

Emission Level=
-lmp factor.

The emission levels that are 20dB kelow the official
limit are not reported.

Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-3 Band:

Data: 19 Flle: 22020 Report TPYATZ1201 1105 WINSG.band4 CMIG (104) Data: 20 File: F:i2020 Report TPVIA1Z12011105.WIFISG-band4.EM6 (104)
{ppLevel BV Ihates 207401216 4apkevel (@Buvim) Date: 2020-12-16
110) o 1 119) i
20| | 1 90| {
| . FEC 15F P LLME-3 | 15E PK U_NIL-3
7ol F = H4 ! e} 1 i 70|
|
J o R ] B 15E AV
50) R | ] 5 ——
,'}VILJ,,_._..«.N*'
LiLeodi 2
30| 1 30|
10} 10|
10041 400, T, 11300, 14000, 1BO00 1000 1400, 00. 11200 14600, 18000
Trequency (M Frequency (MHz)
3w Chember Data no. 13 site no. 3m Chaxber bata no. 20
Im 1019 KCTD1209-3007 Apt. pol. ¢ HORIZON Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. HORIZONTAL
FOO 15K PR Limit FCC 1SE PR U-NII-3
Engineer allen Env. / Ins. 23.4%C/52.8% Engineer illen
Power rating : AC 120%/60Hz
Test Hode 802.11a 5745MHz Tx Hode
Ant.  Cable lop  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  {dB/m) (dB)  (dBu¥) (4B)  (dBuv/m) (dBuV/m]  (dB)
1 5745.00 35.05 1.55 101.17  34.25 103.52 Peak
z 11450.00 38.32 2.45  32.79  34.40  35.16 54.00 14.5¢  Average
3 11490.00 38.32 2.45 43.54  34.40 48.91 72.00 25.08  Peak
Remarks: 1. Ewmission Level= intenna Factor + Csble Loss + Reading
~amp factor.
2. The emission levels that are 20dE helow the official
limit are not reported.
Dota: 17 Flle: F12020 Repert TPVATZ1201 1105 WINSG band4 CMG (104) Data: 18 File: F:i2020 Report TPVA1Z12011105 WIFI5G band4.EMG {104)
J2pLevel (V) [hate: 2074-12-16 apkevel (WBuVim) Date: 2020-12-16
110) l 1 110

0 30|
0 1 10)
10041 240, TAM, 11200, 14000, 18000 1000 4400, 00, 11200, 14600, 18000
Frequency (MHz Frequency (MHz)
Site no. Jw Chember Daca no. 17 Site no. Sm Charber Data no. 18
3m 2018 RCTDIZOS-3007 Ant. pol. @ VERTICAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
FCC 15E U-NII1-3 Limit FCC 15E PE U-NII-3
BRI AYC/SR.MN FEugineee Allen Env. / Ins. 23.4%C/52.9% Engineer Allen
AC 120W/ 608z Power rating : AC 120W/60Hz
S745MK: Tx Morde Test Mode 802.11a 5745HHz Tx Hode
Ant.  Cable Amp  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark
{MHz) {dB/m)  (dB) {dBuW}) idB)  (dBuV/m] {(dBuV/m)| idB)
1 5745.00 35.05 1.55 99.46 34.25 101.81 - - Peak
2 11490.00 38.32 2.45 32.19 34.40 38.56 54.00 15.44 Average
3 11490.00 38.32 2.45  41.895  34.40 48.32 74.00 25.88 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The ewission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AB38-AURAXA

Data: 13 File:

112020 Report TPVIA 17120 11105-WIFI5G-band4.EM6 (104) Da

14 File:

512020 Report\TPVIA1Z 12011105 -WIFI5G-|

and4.EM6 (104)

191evel (4BuVIm) Date: 2020-12-16 12gLevel (dBuVim) Date: 2020-12-16
110 110 p
. ]
90| { 90| f
FCC 15E PK U-NIL3 | FCC 15E PKU-NIL3 |
T e Y s S S S 1 70) e e Y e e S 1
FOC 15E AV
b oL ——. —— -4 - K v
50|
30,
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanker Data no. %ite no. : 3m Chamber Data no. :
Dis. / Ant. 3w 2018 MCTD1208-3007 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2018 HCTD1Z0S-3007 Ant. pol. : HORIZONTAL
Limit FCC 1SE PR U-NII-3 Limit : FCC 1SE PR U-NII-3
Emv. / Ins. 23.4%C/52.9% Engineer : Allen Env. / Ins. : 23.4%C/52.9% Engineer : Lllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11a 578SMHz Tx Mode Test Node : B02.11la 578SMHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 5785.00 35.02 1.56 102.05 34.24 104.38  ————— - Peak
2 11570.00 38.30 2.47  33.80 34.40  40.17 54.00 13.83  Average
3 11570.00 38.30 2.47  43.62  34.40  49.99 74.00 24.01  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Dawae 15 Flle: F1i2020 Repart TPVATZ 12011105 WINSG-band4 CME (104) Data: 16 3 i 1Z12011105-WIFI5G-band4.EM6 (104)
apLevel (dBuVim) Ihate: 2070-12.16 {zpLevel (dBuVim) Date: 2020-12-16
110 1 1 l 110]
| 1
il
90 ! 90]

FCC_1SF PK LML
—] ;

o
A -..w‘v*"'"J‘ 1
30 30)
10| 1 10)
10600 2400, TEN, 11200, 14800, 18000 1000 4400, 7800, 11200 14600, 1000
Fremuemcy (MHzh Frequency (MHz)
Im Chember Data no. 1 15 Site no. i 3m Charber Data no. 18
3m 2019 MCTD1209-3007 Ant. pol. & VERTICAL Dis. / Ant. i 3m 2019 MCTD1205-3007 Ant. pol. : VERTICAL
FCC 15E U-N1I-2 Limit i FCC 15E PR U-NII-3
3. AN/ 52N FEugineee ¢ Allen Env. / Ins. ¢ 23.4%C/52.9% Engineer : illen
S a0l Power rating @ AC 120W/60HZ
E78SHHz Ty Mode Test Mode ¢ 802.11a S5785MHz Tx Mode
Ant. Cable Amp  Emission
No. Freq. Factor Loss Reading factor Lewel Limits Margin Rewark
(MHz) {dB/m)  (dE) (dBuv) (4B} (dBuV/m) (dBuv/m) {dB)
1 5785.00 35.02 1.56 89.38 34.24 102.30 - - Peak
2 11570.00 38.30 2.47 28.30 34.40 34.67 54.00 19.33 Average
3 11570.00 38.30 2.47 39.58 34.40 45.95 74.00 28.05 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 40 of 104



AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 11 File: F:2020 Report TPV 1212011105 WIFISG-band4.EM6 (104) Data: 12 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
1agLevel (dBuvim) Date: 2020-12-16 120Level (dBuvm) Date: 2020-12-16
110 110
. 7
90| { 90 f

FCE 15E PK U-HIL3 FCC 15E PK U-NIL3
e B s = B —— il

70) e e Y e e S 1

L. _L N = _ N __FOC15EAV|
50 3
30|
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. : Fite no. : 3m Chamber Data no. :
Dis. / Ant. Fw 2018 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. i 3m 2018 MCTD1208-3007 Ant. pol. : HORIZCONTAL
Limit FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. : 23.4%C/52.9% Engineer : Allen
Power rating AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11a 5825MHz Tx Mode Test Mode : 802.11a 5825MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5825.00 34.50 1.57 102.68 34.23 104.92 —————— - Peak
2 11650.00 38.30 z.50 39.41 34.40 45.81 74.00 28.19 Pealk
3 11650.00 38.30 Z.50 39.41 34.40 45.81 74.00 Z8.19 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Dot 9 Flli: F12020 Report TPV A1Z1201 1105 WINISG.band CWG (104) Data: 10 : P 1Z12011105.WIFI56-band4.EM6 (104
Japkevel {BuVn) [hatis 2001216 1zpLevel WBuVim) Date: 2020-12-16
110 1 1 110]
a0 1 90} /
| . FEC 15F P LLME-3 |
7ol F = H4 4 ! e} E i

—_
50| e e S e o 1
i " = T — P
lL ..lyMuL A
30 1 30]
10) 10|
1004} 44040, TEM. 11200, 1400, 18000 1000 4400, 7800. 11200. 14600, 18000
Frequency (M) Frequency (MHz)
Mm Cheaiber Data ne. & site no. : 3m Chamber Data no. i 10
3m 2019 KCTD1209-3007 Aot. pol. i VERTICAL Dis. / Ant. : 3m 2019 MCTD120S-3007 Ant. pol. : VERTICAL
FOU 15E PE U-NII-J Limit : FCC 1SE PE U-NII-3
Bogineee ¢ Allen Env. / Ins. : 23.47C/52.9% Engineer : Allen
Power rating : AC 120%/60HzZ
SAZ5HEz Tx Kode Test Mode : B02.11a 5825MHz Tx Mode
int. Cable Awp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Rewark
(MHz) (dB/m)  [dE) (QBuv) (dE)  (dBuV/m) (QEUV/m) (B
1 5825.00 34.90 1.57  92.74  34.23 101.98 - - Peak
2 11650.00 38.30 2.50 29.90 34.40  36.30 54.00 17.70  Average
3 11650.00 38.30 2.50  39.70  34.40  46.10 74.00 27.90  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dE helow the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21 2020 ReportTPVIA1Z12011105WIFISG-band4.EM6 (104) Data: 22 12020 ReportiTPViA1Z12011105-WIFIS6-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110) - 119 5
90| 90| f
FCC 15E PK U-IL3 | C 15E PK U-NIL3 |
70) e e Y e e S 1

10
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3m Chanker Data no.
Dis. / Ant. : 3m 2018 MCTD1Z09-3007 int. pol. : HORIZONTAL
Limit : FCC 1SE PR U-NII-3
Emv. / Ins. 23.4%C/52.9% Engineer Rllen

Power rating : AC 120V/60Hz

Test Mode 802.11nHT20 S745MHz Tx Mode
Data: 23 112020 Report TPVIA 17120 11105-WIFI5G-band4.EM6 (104)
1 Level (dB Date: 2020-12-16
110
v
90

FCC 15E PK U-NIL3 |

10
1000 4400. 800. 11200, 14600. 18000
Frequency (MHz)
Fite no. 3w Chanher Data no. 23
Dis. / Ant. : 3m 2018 MCTD1208-3007 int. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3
Erv. / Ins. 23.47C/52.9% Engineer Allen

Power rating : AC 120V/60Hz
Test Mode 502.11nHT20 §745MHz Tx Mode

501

30,
10
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
%ite no. #m Chamber Data no.
Dis. / Ant. Fm 2018 MCTD1208-3007 Ant. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineer : Lllen
Power rating : AC 120V/60Hz
Test Node 502.11nHT20 S5745MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 5745.00 35.05 1.55 100.73  34.25 103.08 - - Peak
2 11490.00 38.32 2.45 32.59  34.40 38.96 54.00 15.0¢  Average
3 11490.00 38.32 2.45  41.05  34.40  47.42 74.00 26.58  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor.

2. The emission levels that are 20dB helow the official
limit are not reported.

Data: 24 File:
Level (dBuvim)

512020 Report\TPVIA1Z 12011105 WIFI5G-band4.EM6 (104)

1 Date: 2020-12-16

110] 7
90| f
C 15E PK U-NIL3 |
70) S A
15E AV
— -k . —— -4 R U v
50|
30,
10
1000 4400. 00. 11200, 14600. 18000
Frequency (MHz)
Hite no. 3m Chamber Data no. : 24
Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. : VERTICAL
Limir FCC 1SE PE U-NII-3
Env. / Ina. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz
Test Node 502.11nHT20 S745MHz Tx Hode
Ant.  Cable Amp  Emission
Fregq. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  {(dBu¥W/m) (dBuV/m)  (dB)
1 5745.00 35.05 1.55 101.08 34.25 103.44 - - - Peak
2 11490.00 38.32 2.45  33.79  34.40 40.16 54.00 13.84  Average
3 11490.00 38.32 2.45  43.58  34.40  49.55 74.00 %4.05  FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 31 Fil
Level (dBuVim)

: F:12020 Report TPVIA 17120 11105-WIFI5SG-band4.EM6 (104)

Date: 2020-12-16
120

110

» #

FCE 15E PK U-HIL3
R L | e e

10
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3m Chanker Data no. : 3
Dis. / Ant. 3w 2018 MCTD1208-3007 int. pol. : HORIZONTAL
Limit FCC 1SE PR U-NII-3

Env. / Ins.

23.4%C/52.9% Enginesr : Allen
Power rating

AC 120V/60Hz

Test Mode : 802.11nHT20 S785MHz Tx Mode
Data: 29 Fili: F1i2020 Report TPVATZ12011105WINSG.hand4 EWG (104)
[rates 207401216
vl (Bt
110 =
II
a0 A l

FCC_1SF PK LML
—] ;

-
i) i 1 .-LM.....;__..W-.._._. o 1
[WTE R i Drer ol

)

1) |
1000 0, TE0N. 11200, 1000, 18000
Fremuency (MHzh
Jw Chember Daca no. $.39
Im 2018 HCTPAZOS-3007 Aut. pol. : VERTICAL

Ergioeer ¢ Allen

= Tu Mode

Data: 32 File: F:\2020 ReportiTPVIA1Z12011105-WIFI5SG-band4.EM6 (104)
120lEVvel (4BUV M) Date: 2020-12-16
110 1
90| f
EIRITI Tl M M 17
70 8 S e I S e e 6 Y e
FOC 15E AV
[ I N — e v|
50|
30
10|
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. H
Dis. / Ant. i 3m 2018 MCTD1208-3007 Ant. pol. : HORIZCNTAL
Limit : FCC 15E PE U-NII-3
Env. / Ins. 1 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz
Test Mode : B802.11nHT20 5785MHz Tx Mode
Ant. Cable amp  Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) [§=1:3) (dBuv) (dB) (dBuW/m)  (dEuV/m) (dB)
1 5785.00 35.02 1.56 101.84 34.24 104.18  —————— - Peak
2 11570.00 38.30 z.47 3z.50 34.40 38.87 54.00 15.13 Average
3 11570.00 38.30 Z2.47 4z.09 34.40 45.46 74.00 25.54 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 30 4 i 1Z12011105-WIFI5G-h 14.EM6 (104)
1zpLevel WBuVim) Date: 2020-12-16
110
k!
90| {
FCC 15E PK U-NIL-3 |
O e O e e S e e Y e N
[ _ . . _ _ __FIC15EAV|
50| &
30]
10]
1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 30
Dis. / Ant. o3m 2019 NMCTD1Z209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E FR U-NII-3
Enw. / Ins. ¢ 23.4%C/52.9% Engineer : Allen
Power rating : AC 120¥/60Hz
Test Mode i B0Z2.11nHT20 5785MHz Tx Mode
Ant . Cable Amp Emission
No. Freqg. Factor Loss Reading factor Lewvel Limits Margin Rewark
(NHz) (dB/m)  (dB) (dEuv) (dB)  (dBuV/m) (dBuv/m) (dEB)
1 5785.00 35.02 1.56 25.91 34.z4 101.25 - - Feak
2 11570.00 38.30 2.47 z9.80 34.40 36.17 54.00 17.83 Average
3 11570.00 38.30 2.47 39.43 34.40 45.80 74.00 28.z20 Peak

Remarks: 1. Emission Level= kntenna Factor + Cable Loss
-imp factor.
2. The emission levels that are 20dE helow the official
limit are not reported.

+ Reading
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 33 File: F:12020 Report TPV ATZ12011105-WINISG-band4 WG (104) Data: 34 File: F:i2020 Report TPVIA1Z12011105-WIFI5G-band4.EMG {104)
vl (Bt Ihates 2001216 apkevel (WBuVim) Date: 2020-12-16
110 1 110]
a0 I| 90| /
o - FEE 15E PK L1LH2L
70 1 f 10 (- 70|
FOC 15E AV
L R S P - i Vi
8 bl et e el o sl e )
hbiasnt
0| 30|
0 1 10
10041 240, TAM, 11200, 14000, 18000 1000 1400, 00. 11 14600, 18000
Frequency (MHz Frequency (WHz)
Sice no Jw Chember Daca no. 2 Site no. 3m Charber Data no. 34
Dis. / Aok, 3m 2018 RCTDIZOS-3007 Aot. pol. @ HORIZONTAL Dis. / ant. 3m 2013 MCTD120S-3007 ant. pol. : HORIZONTAL
Limit : FCC 15E PK U= Limit FCC 15E PE U-NII-3
3, 4%0/52. 9 Engineer Allen Env. / Ins. 23.4%¢/52.9% Engineer Allen
£ B0k Power rating : AC 120%/60Hz
Tear Mode HT20 & MHe Ty Mode Test Mode B802.11nHT20 S58Z5MHz Tx Mode
Ant.  Cable Amp  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark
(MHz) (dB/ ) {dB) {dBuW) 1dB) {dBuV/m) (dBuV/m) 1dB)
1 58z5.00 34.590 1.57 101.8% 34.23 103.88 Peak
2 11§50.00 38.30 2.50  32.60  34.40  35.00 54.00 15.00  Average
3 11650.00 36.30 2.50  42.39  34.40 48.79 74,00 25.21 Peak
Remarks: 1. Ewmission Level= Antenna Factor + Cable Loss + Reading
—hmp factor.
Z. The emission levels that are 20dB below the official
limit are not reported.
Data: 35 File: F:12020 Report TPV ATZ12011105-WINISG-band4 WG (104) Data: 36 File: F:i2020 Report TPVIA1Z12011105-WIFI5G-band4.EMG {104)
vl (Bt Ihates 2001216 apkevel (WBuVim) Date: 2020-12-16
110 . . . 1 110]

kD]
10 1
1000 4400, TaM. 11200, 14800, 12001
Frequency (MHzh
Im Chember Daca no, s
3m 2019 MCTD1209-3007 Aot. pol. @ VERTICAL
FOC LSE PE U-NII-J
5. 4%C/ 52T Erugineee Allen
AC 120/ 60Kz

HT20

30|
10
] 1000 4400, 00, 11200, 14600, 18000
Frequency (MHz)
Site no. Sm Charber Data no. 36
Dis. / int. Sm 2018 MCTD1zZOS-3007 Ant. pol. : VERTICAL
Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineer Allen
Power rating : AC 120W/60Hz
Test Mode 802.11nHTZ0 562SMHz Tx Mode
Ant.  Cable Amp  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark
(MHz) (dB/ ) {dB) {dBuW) 1dB) {dBuW/m) (dBuV/m) 1dB)
1 5825.00 34.50 1.57 99.10 34.23 101.34 Peak
2 11650.00 38.30 2.50 z9.70 34.40 36.10 54.00 17.90 Average
3 11650.00 38.30 2.50  39.80  34.40  46.29 74.00 27.71  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.
2. The ewission levels that are 2048 helow the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 63 2020 ReportTPVIA1Z12011105WIFISG-band4.EM6 (104) Data: 64 12020 ReportiTPViA1Z12011105-WIFIS6-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110) 119
' 1
90| f

FCC 15E PKU-NIL3 |

50
30
10 10
1000 4400, 7800. 11200, 14600, 18000 1000 4400 7800. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chenber Data no. Site no. 3m Chamber Data no.
Dis. / Ant. 3m 2018 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. Sm 2018 MCTD1209-3007 Ant. pol. : HORIZCNTAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT40 S575SMHz Tx Mode Test Mode 802.11nHT40 S575S5MHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dB)  (dBuV) (dB]  (dBu¥/m) (dBuV/m)  (dB)
1 5755.00 35.03 1.55 599.10 34.25 101.43 - - ——— Peak
2 11510.00 38.30 2.45 3z2.50 34.40 38.85 54.00 15.15 hverage
3 11510.00 38.30 Z2.45 41.15 34.40 47.50 74.00 Z6.50 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 61 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 62
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
. T
1
90 90 f
FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
70
R S ] B 15E AV |
50 2
30
10 10
1000 4400, 800. 11200, 14600, 18000 1000 4400 00. 11200, 14600 18000
Frequency (MHz) Frequency (MHz)
Sice no. 3m Chanber Data no. : 61 Site no. 3m Chamiber Data no. ]
Dis. / Ant. 3m 2018 MCTD1209-3007 int. pol. VERTICAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser Allen Env. / Ins. 23.4%C/52.9% Engineer Allen
Power rating : AC 120V/60Hz Power rating : AC 1Z0V/60Hz
Test Mode 802.11nHT40 S75SMHz Tx Mode Test Mode 802.11nHT40 S75SMHz Tx Mode
Ant. Cable amp  Emission
Mo. Freg. Factor Loss  Reading factor Level  Limits  Margin Remark
(MHzj  (dB/m) (dBy  {dBuV) (dB)  (dBu¥/m) (dBuV/m)  (dB)
1 5755.00 35.03 1.55 97.02 34.25 99.35 - - - Pealk
2 11510.00 38.30 2.45 30.80 34.40 37.15 54.00 16.85 hverage
3 11510.00 38.30  2.45 40.19 34.40 46.54  74.00  27.46 Peak

Remarks: 1. Emission Level=

-imp factor.

2. The emission levels that are 20dB below the official
limit are not reported.

intenna Factor + Cable Loss + Reading
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 73 112020 ReportTPVIA1Z 12011105 WIFISG-band4.EM6 (104) Data: 74 12020 Report\TPVIA1Z 12011105 WIFISG-band4.EM6 (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 110 ¥
: 1
90| { 90 f

FCC 15E PK U-NIL3 |

1000

Fite no.
Dis. / Ant.
Limit

Env. / Ins.

Power rating :

Test Mode

Data: 75
Level (dB

1

4400. 7800.

11200.
Frequency (MHz)

3m Chanker Data no.

3w 2018 HCTD1Z09-3006 int. pol.

FCC 1SE PR U-NII-3

23.4%C/52.9% Engineer

AC 120V/60Hz

802.11nHT40 S795MHz Tx Mode

14600, 18000

HORIZQNTAL

Allen

112020 Report TPVIA 17120 11105-WIFI5G-band4.EM6 (104)

Date: 2020-12-16

110

90

FCC 15E PK U-NIL3 |

10
1000 4400. 800. 11200, 14600. 18000
Frequency (MHz)
Fite no. 3w Chanher Data no. 75
Dis. / Ant. 3w 2018 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3
Erv. / Ins. 23.47C/52.9% Engineer Allen

Power rating :
Test Mode

AC 1207/ 60Hz

502.11nHT40 S7SSMHz Tx Mode

C 15E PK U-NIL-3
70 B L = e B —

50|
30,
10
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
%ite no. #m Chamber Data no.
Dis. / Ant. Fm 2018 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser Rllen

Power rating : AC 120V/60Hz

Test Node 502.11nHT40 S5755MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 5795.00 35.00 1.56 102.44 34.24 104.76 ————— Peak
2 11590.00 38.30 2.48  37.80 34.40 42.18 54.00 9.82  Average
3 11590.00 38.30 2.48  47.31 34.40 53.69 74.00 20.31  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 76 File: F:12020 ReportiTPViA 1Z12011105-WIFI5G-band4.EM6 (104)
12gLevel (dBuVim) Date: 2020-12.16
110]
A
90| f
FCC 15E PKU-NIL3 |
70
N ] _la 15E AV |
50|
30,
10
1000 4400. 00. 11200. 14600. 18000
Frequency (MHz)
Hite no. 3m Chamber Data no.
Dis. / Ant. 3m 2018 MCTD1209-3006 Ant. pol. : VERTICAL
Limir FCC 1SE PE U-NII-3
Env. / Ina. 23.4%C/52.9% Enginser Allen
Power rating : AC 120V/60Hz
Test Node 502.11nHT40 S75SMHz Tx HNode
Ant.  Cable Amp  Emission
No Fregq. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  {(dBu¥W/m) (dBuV/m)  (dB)
1 5795.00 35.00 1.56 99.52 34.24 101.84 - - - Peak
2 11590.00 38.30 2.48 37.80 34.40 42.18 54.00 9.82  Average
3 11550.00 38,30 2,48  46.79  34.40  53.17 74.00 %0.83  FPeak

Remarks: 1.

—mp factor.

limit are not reported.

Emission Level= intenna Factor + Cable Loss + Reading

The emission levels that are 20dB helow the official

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 47 File: F:2020 Report TPVA1Z 12011105 WIFISG-band4.EM6 (104) Data: 48 File: F:12020 ReportTPViA1Z 12011105 WIFISG-band.EMG (104)
191evel (4BuVIm) Date: 2020-12-16 12gLevel (dBuVim) Date: 2020-12-16
110) 119
' q
90 90 f

FCE 15E PK U-HIL3 FCC 15E PK U-NIL3
R L | e e il

70) e e Y e e S 1

L L . ] N __FdC15E AV
50 E]
30,
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanker Data no. : 4 %ite no. : 3m Chamber Data no. :
Dis. / Ant. 3w 2018 HCTD1Z09-3007 int. pol. : HORIZONTAL Dis. / Ant. : 3w 2019 MCTD1Z03-3007 Ant. pol. : HORIZOHTAL
Limit FCC 1SE PR U-NII-3 Limit : FCC 1SE PR U-NII-3
Env. / Ins. 23.4%C/52.9% Engineer : Allen Env. / Ins. : 23.4%C/52.9% Enginser : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11acWHTZ0 5745MHz Tx Mode Test Node : B02.11acWHTZ0 5745MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dBi  (dBuV) (dB)  (dBuV/m) (dBWW/m)  [dE)
1 5745.00 35.05 1.55 99.76 34.25 102.11 —-——— - Peak
2 11490.00 38.32 2.45 31.09  34.40 37.46 54.00 16.5¢  Average
3 11490.00 38.32 2.45  41.35  34.40  47.72 74.00 26.28 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Dawa: 45 Flle: F1i2020 Repart TPVATZ 12011105 WINSG-band4 CME (104) Data: 46 3 i 1Z12011105-WIFI5G-band4.EM6 (104)
apLevel (dBuVim) Ihate: 2070-12.16 {zpLevel (dBuVim) Date: 2020-12-16
110 1 1 l . { 110]
| 1
90 | 90] /
FCC_1SE PK L1-HaL FCC 15E PK U-NIL-3 |
! <] f—: i 70| L B B =
| e | | o o ] L C 15E Ay
e 1 e e ar— P { 50l 3
i H st !
Y e
kD] 30]
10 1 10|
1004 A4, TEM. 11200, 14800, 18000 1000 4400, 7800. 11200. 14600, 18000
Frequency (MHzh Frequency (MHz)
Im Chember Daca no. ;45 site no. : 3m Chamber Data no. : 46
Im 2018 MCTD12OS-3007 Ant. pol. @ VERTICAL Dis. / Ant. : 3m 2015 MCTD1205-3007 Ant. pol. : VERTICAL
FOC 15K - Limit : FCC 1SE PE U-NII-3
Engineee ¢ Allen Env. / Ins. : 23.47C/52.8% Engineer : Allen
Power rating : AC 120W/60HzZ
CVHT20  STISHHE Tx Mode Test Mode : 802.11acVET20  S5745MHz Tx Hode
int. Cable Imp  Emission
No. Freg. Factor Loss  Reading factor Level Limirs Margin Remark
(NHz]  (dB/m) (dB)  (dBuv) (GB)  (dBuV/m) (dBuV/m)  (dB)
1 5745.00 35.05 1.55  96.77  34.z5 101.12 - ~  Feak
2 114850.00 38.32 2.45 29.89  34.40  36.26 54.00 17.74  lverage
3 11450.00 38.32 2.45  39.62  34.40  46.01 74.00 27.99  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dE helow the official
limit are not reported.
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AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 57 File: F:12020 Report TPVIA 1212011105 WIFI56-band4.EMG (104) Data: 58 File: F:12020 ReportTPVAA 1212011105 WIFISG-band4.EMG (104)
12gLevel (dBuVim) Date: 2020-12-16 120L€vel (dBuVim) Date: 2020-12-16
110 110
. 1
90| { 90| f
FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
B = e B 70, B L = e B —
FOC 15E AV
b oL ——. —— -4 —t— - K v
50,
30,
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanker Data no. : § %ite no. : 3m Chamber Data no. :
Dis. / Ant. 3w 2018 HCTD1Z09-3007 int. pol. : HORIZONTAL Dis. / Ant. : 3w 2019 MCTD1Z03-3007 Ant. pol. : HORIZOHTAL
Limit FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. : 23.4%C/52.9% Engineer : Allen
Power rating AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11cWHTZ0 S5785HHz Tx Mode Test Node : B02.11acWHTZ0 5785MHz Tx Mode
Ant. Cable amp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dBi  (dBuV) (dB)  (dBuV/m) (dBWW/m)  [dE)
1 5785.00 35.02 1.56 101.40 34.24 103.74  -—————— - Peak
2 11570.00 38.30 2.47 33.20 34.40 39.57 54.00 14.43 hverage
3 11570.00 38.30 Z2.47 4zZ.22 34.40 45.59 74.00 Z5.41 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Dota: 59 Flle: 12020 Report TPYATZ1201 1105 WINSG.band4 CMG (104) Data: 60 1 Fe P 1212011105 WIFI56-bandd EM6 (104)
vl (Bt Ihates 2021216 JapLevel [BuVIm) Date: 2020-12-16
110 I 110
v
!I f
a0) I 90| {
FCC_ISE PH 11 FCC 15E PK U-NIL-3 |
I 10 —1 i o o I T | 1 Of | — 1] [—
L e L _ L . . _ C15EAV|
50l u R e e wwer= oy S 1 50| 3
I 30|
0 1 10
104 A4, EE 11200, 1400, 18000 1000 4400, 7800. 11200 14600, 18000
Frequency (MHz Frequency (MHz)
Im Chember Dace no. 58 site no. ¢ 3m Chamber bata no. i 80
Im 2018 MCTD12OS-3007 Ant. pol. @ VERTICAL Dis. / Ant. : 3m 2015 MCTD1209-3007 Ant. pol. : VERTICAL
FOC 15K - Limit : FCC 1SE PE U-NII-3
FEugineee ¢ Allen Enw. / Ins. 1 23.4%C/52.9% Engineer : illen
Power rating @ AC 120W/60HZ
Te Mode Test Mode ¢ 802.11azVHTZ20 S5785MHz Tx Mode
Ant. Cable imp  Emission
Na. Freq. Factor Loss  Reading factor Lewel Limirs  Margin Rewark
(NHz) (dB/m)  (dB) (dEuv) (dB)  (dBuV/m) (dBuv/m) (dEB)
1 5785.00 35.0%Z 1.56  93.10  34.z%  95.44 - ~  Feak
2 11570.00 38.30 2.47 28.90 34.40 35.27 54.00 18.73 Average
3 11570.00 38.30 2.47 39.40 34.40 45.77 74.00 28.23 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dE helow the official
limit are not reported.
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AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data; 49 112020 ReportTPVIA1Z 12011105 WIFISG-band4.EM6 (104) Data: 50 12020 Report\TPVIA1Z 12011105 WIFISG-band4.EM6 (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 110
: 7
90| { 90 f

FCC 15E PK U-NIL3 |

‘Iﬂ'll_ﬂH_I'I_IIJ_U_LﬂJ Yo
70 B L = e B —
b oL ——. —|— — -
50
30|
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. HORIZCNTAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HTZ0 5825MHz Tx Mode Test Mode 802.11ac¥HT20 SS525MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5825.00 34.50 1.57 101.34 34.23 103.58 — - - - Peak
2 11650.00 38.30 z.50 30.70 34.40 37.10 54.00 16.590 hverage
3 11650.00 38.30 Z.50 41.73 34.40 45.13 74.00 Z5.87 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 51 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 52 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 - 110

90

90 { f

FCC 15E PK U-NIL3 |

THTI_HH_HJU—U_LHJ o e
70) S A
L L . ] _ 15E AV |
50 3
30,
10 10
1000 4400. 800. 11200, 14600. 18000 1000 4400. 00. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3w Chanher Data no. 51 Hite no. 3m Chamber Data no. 5z
Dis. / Ant. 3m 2018 MCTD1Z09-3007 int. pol. : VERTICAL Dis. / Int. 3m 2018 HCTD1Z09-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limir FCC 1SE PE U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Allen Env. / Ins. 23.47C/52.9% Engineer Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 502.11acVHT20 5825MHz Tx Mode Test Node 802.11acVHTZ0 5525MHz Tx Mode
Ant.  Cable Amp  Emission
No Fregq. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dBi  (dBuV) (dB)  (dBuV/m) (dBWW/m)  [dB)
1 5825.00 34.90 1.57 101.50 34.23 103.74 - - - Peak
2 11650.00 38.30 2.50  32.00 34.40 38.40 54.00 15.60  Average
3 11650.00 38,30 2.50  41.12  34.40  47.52 74.00 %6.45  FPeak
Remarks: 1. Emission Level=

intenna Factor + Cable Loss + Reading
-imp factor.

The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 79 112020 ReportTPVIA1Z 12011105 WIFISG-band4.EM6 (104) Data: 80 12020 Report\TPVIA1Z 12011105 WIFISG-band4.EM6 (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 110 7
90| 90| f
C 15E PK U-NIL3 |
70 70 e e Y e e S 1
50 sof == T
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2018 MCTD1209-3006 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. HORIZCNTAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HT40 S5755MHz Tx Mode Test Mode 802.11ac¥HT40 S5755MHz Tx Mode
Ant. Cable Amp Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE} (dBuV) (dE] (dBuUV/m)  (dBuV/m) (dEB]

1 5755.00 35.03 1.55 101.65 34.25 103.98 - - Peak

2 11590.00 38.30 2.48 37.80 34.40 44.18 54.00 9.82 hverage

3 11590.00 38.30 Z.48 46.65 34.40 53.03 74.00 z0.97 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data; 77 112020 ReportTPVIA1Z 12011105 WIFISG-band4.EM6 (104) Data: 78 File: F:2020 Report\TPVIA 1712011105 WIFISG-band4.EM6 (104)
Level (dB Date; 2020-12-16

1

1

Level (dBuvim)

Date: 2020-12-16

110] 110] 7
90| f
C 15E PK U-NIL3 |
70) S A
L L . ] e 15E AV |
50|
30,
10 10
1000 4400. 800. 11200, 14600. 18000 1000 4400. 00. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3w Chanher Data no. o Hite no. 3m Chamber Data no. : 78
Dis. / Ant. 3w 2018 MCTD1209-3006 int. pol. : VERTICAL Dis. / Ant. 3m 2018 HCTD1Z09-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limir FCC 1SE PE U-NII-3
Erv. / Ins. 23.47C/52.9% Engineer Allen Env. / Ina. 23.4%C/52.9% Enginser Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 502.11acVHT40 5755MHz Tx Mode Test Node 502.11acVHT40 5755MHz Tx Mode
Ant.  Cable Amp  Emission
No. Freg. Factor Loss FReading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  {(dBu¥W/m) (dBuV/m)  (dB)
1 5755.00 35.03 1.55 100.47 34.25 102.80 - - - Peak
2 11590.00 38.30 2.48  38.50 34.40 44.88 54.00 9.1z Average
3 11550.00 38,30 2,48 47.08  34.40  53.46 74.00 %0.54  FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp factor.

2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 89 File: F:2020 Report TPV 1212011105 WIFISG-band4.EM6 (104) Data: 90 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
1agLevel (dBuvim) Date: 2020-12-16 120Level (dBuvm) Date: 2020-12-16
110 110 p
. 7
90| { 90 f

FCE 15E PK U-HIL3 FCC 15E PK U-NIL3
e B s = B — il

70) e e Y e e S 1

I R N N - ___FdC15EAV|
50,
30,
10 10
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanker Data no. : & %ite no. : 3m Chamber Data no. :
Dis. / Ant. 3w 2018 HCTD1Z09-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3w 2019 MCTD1Z09-3006 Ant. pol. : HORIZOHTAL
Limit FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. : 23.4%C/52.9% Engineer : Allen
Power rating AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 302.11acWHT40 5795MHz Tx Mode Test Node : B02.11acWHT40 5755MHz Tx Mode
Ant. Cable Arp Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dBi  (dBuV) (dB)  (dBuV/m) (dBWW/m)  [dE)
1 5795.00 35.00 1.56 102.16 34.24 10%.48  -—————— - Peak
2 11590.00 38.30 2.48 39.20 34.40 45.58 54.00 5.42 hverage
3 11590.00 38.30 Z.48 48.59 34.40 54.97 74.00 19.03 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 91 Flle: 22020 Report TPYATZ1201 1105 WINSG.band4 CMIG (104) Data: 92 : P 1212011105 WIFI56-bandd EM6 (104)
Jaglevel BVt hatez 2020-12.16 JapLevel [BuVIm) Date: 2020-12-16
110 | 1 110
4 1
Il
a0) ! 1 90|
| | FEC 15F P LLME-3 |
7ol F = H4 4 ! e} E i
| 1
b=
i g i T
50| T B L I 1
J LA b
£l | 30|
10 10
1004 4400, TEM. 11200, 1400, 1RO00 1000 4400, 7800. 11200 14600, 18000
Trequency (M} Frequency (MHz)
Jm Chegber Data no. -2 8 Site no. ¢ 3m Chamber Data no. r 9z
Im 2018 MCTD1Z09-3006 Aot. pol. ; VERTICAL Dis. / Ant. : 3m 2019 MCTD1209-3006 Ant. pol. : VERTICAL
FOC 1SE PR U-NII-3 Limit : FCC 1SE PE U-NII-3
Eugineee ¢ Allen Enw. / Ins. 1 23.4%C/52.9% Engineer : illen
Power rating @ AC 120W/60HZ
STA5KHE Tx Mode Test Mode ¢ 802.11azVHT40 S5795MHz Tx Mode
Ant. Cable Amp Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Rewark
(MHz) (dE/ 1) (dE) (dBuv) (dE) (ABuV/m) (dBuv/m) 1dB)
1 5795.00 35.00 1.56 100.05  34.z% 102.37 - ~  Feak
2 11580.00 38.30 2.48 37.50 34.40 43.88 54.00 10.12 Average
3 11580.00 38.30 2.48 46.88 34.40 53.26 74.00 20.74 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 51 of 104



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 95 File: F:2020 ReportTPVIA1Z12011105-WIFISG-band4.EM6 (104) Data: 96 File: F:2020 ReportTPVIA 1212011105 WIFISG-band4.EM6 (104)
191evel (4BuVIm) Date: 2020-12-16 12gLevel (dBuVim) Date: 2020-12-16
110 110
! 4
20 90 f
15E PK U-NIL-3 | FCC 15E PK U-NIL3 |
70 B B s e e e — 70 B L = e B —
L L . ] _13 _ __FdC15E AV
50 50
30 30
10) 10)
1000 4400 7800. 11200, 14600 18000 1000 4400 7800. 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chember Data no. : Site no. : 3m Chamber Data no. :
Dis. / Ant. : 3m 2019 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2019 MCTD1209-3006 Ant. pol. : HORIZCHTAL
Limit FCC 15E PK U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser : Allen Env. / Ins. 1 23.4%C/52.9% Engineer : Allen
Power rating AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode  : 802.11acVHTSD 577SMHz Tx Mode Test Mode  : 502.11acVHTSD 5775MHz Tx Mode
Ant.  Cable awp  Emission
Mo. Frey. Factor Loss PReading factor Level  Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  (dBUV/m) (dBwV/ml  (dB)
1 5775.00 35.02 1.55 98.65 34.24 100.98  —————— - Peak
2 11550.00 38.30 2.46 36.90 34.40 43.26 54.00 10.74 Average
3 11550.00 38.30 Z2.46 49.42 34.40 55.78 74.00 18.z22 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 93 Flle: F12020 Report TPVATZ12011105WITISG-hatkd CMG (104)
g Dat 94 Filaz F2020 Repart TPVA1Z1201 1105 WINSG.hand4 EMG {104)
Leval BT [rate: 20701216
e Ll (B ) Diate: 2020-12-16
110 : . = 1 1
| 110
a0 !I |
Ir S o ¥ I 1 | e - eIl
O IR |
5 | L S A ] e A FIC 15E AV
WLJ it 5| i
0| | "
10 1 1l
1000 [T '.|'sr|vn|._wI = ‘m::nn. 14600, 18000 Ly TR e Ty g TR
il Freuency (MHz)
T3 cr.:m::: - _ Jakwinny 13 site no. t Data no, 94
: 3m 2019 MCTDI208-3006 Ant. pol. s VERTICAL Biws: £ hnby b1200-3008 Ane. pol. ERTICAL
= i s t iSE PE U-NII-3
FAgLLARD. oKLl Env. / Ins. © 23.47C/52.9% Enginesr @ kllen
- - Power earing ¢ AC 120V/&0Hz
S77SHAE T Hode Teat Node AcVHTBO STTSMH: Tx Mode
ant . caple Amp EImission
Ne. Freq. Factor L Rending  factor Lewvel Limita Margin  Remark
| KHz) {db/m) [daE) (aBuV) (an) [dBuV/m)  (dBuV/m) (dan)
1 5775.00 35.02 96,17 34.24 98.50 Peak
4 11850.00 38.30 33.70 34.40 40.08 54.00 13.949 Average
3 11550.00 30,30 44.56 34.40 50,592 T4.00 23,08 Feak

Remarks: 1. Dmission Level= Antenns Factor + Cable Loss + Reading

2. The emission levels cthat see I04B helow )
limit are not reported.

A rieinl
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FCC ID: 2AB38-AURAXA

5. BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. [PXA Signal Analyzer| Agilent N9030A MY51380221 | Apr.12,20 | 1 Year
2. Amplifier Agilent 8449B 3008A02495 | Apr.11,20 | 1 Year
3. Horn Antenna ETC MCTD 1209 DRH15F03007| Jul.30,20 |1 Year
4. RF Cable EMCI EMC102-KM-KM 3500 170702 Apr.12,20 | 1 Year
5.2.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band 5150-5250
MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the 5.725-5.85 GHz band:All emissions shall be limited to a level of
—27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at
the band edge..

5.3.Test Procedure

1

2.

. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at highest

radiated power.
The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the

highest emission.

. Set the spectrum analyzer in the following setting in order to capture the lower and upper

band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2

Get the final compare with limit.

5.4.Test Results

Pass (The testing data was attached in the next pages.)
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-1 Band:

Data: 1 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 2 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLevel (4B Date: 2020-12-11 121€vel (4BUVIm) Date: 2020-12-11
110 110
90 90
70 70
1
0 "‘Mj 50 s W
30 30
10 10
4500 4642, 4784 4926. 5068. 5210 4500 4642, 4784. 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chawher Data no. 1 Site no. 3m Chamber Data no. H
Dis. / Ant. : 3w 2020 MCTD1208-3007 int. pol. : HORIZONTAL Dis. / Ant. Sm 2020 MCTD1Z09-3007 Ant. pol. : VERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating AC 120V/ 60Hz
Test Mode 20z.1la S180MHz Tx Mode Test Mode 80z.1la S150MHz Tx Mode
Ant. Cable amp  Emission Ant. Cable amp  Emission
Mo. Fregq. Factor Loss  Reading factor Level  Limits  Margin  Remark Mo. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHz)  (dB/m) (dB)  (dBuV) (dB)  (dBuV/m) (dBuV/m)  (dE) (MHzj  (dB/m) (dB)  (dBuV) (dB]  (dBu¥/m) (dBuV/m)  (dB)
5150.00 33.14 1.43 59.71 33.14 61.14 74.00 12.86 Peak 1 5150.00 33.14 1.43 55.28 33.14 56.71 74.00 17.29 Peak
5182.31 33.28 1.43 103.20 33.13 104.76 - - Pealk 2 5178.76 33.26 1.43 101.37 33.13 102.93 - - - Pealk
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp factor. -hnp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 4 File: F:12020 Report TPViA122011105-FCC-Bamd 1-WIFISG.EMG (112) Data: 3 File: F:12020 ReportiTPViA122011105.FCC-Bamd 1 WIFISG.EMG (112)
4apLLevel (dBuVim) Date: 2020-12-11 1apLEvel (dBuVim) Date: 20201211
110 110
2 2
90 90
70 70
50 50
1 1
30 30
10 10
4500 1642, 784, 4926, 5068, 5210 4500 1642, 84, 14926, 5068, 5210
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. T4 Site no. 3m Chamber Data no. : 3
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1205-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Engineer Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/60Hz Pover rating : AC 120V/60Hz
Test HMode 802.11a 5180MHz Tx Mods Test Mode 802.11a S5150MHz Tx Mode
inc.  Cable hmp  Emission Ant.  Cable hnp  Emission
MWo. Fregq. Factor Loss Reading factor Level  Limits Margin Remark MNo. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHz) (dB/m}  (dB) {dBuV) (dB}  {dBuV/m) (dBuV/m) (dB) (MHz) (dB/m)  (dB) {dBu¥) (dB)  {dBuW/m) [dBuV/m) (dB)
1 5150.00 33.14 1.43 35.00 33.14 40.43 54.00 13.57 hverage 1 5150.00 33.1% 1.43 36.97 33.14 38.40 54.00 15.60 hverage
2 5179.47 33.26 1.43 91.52 33.13 93.08 - - - - Average Z 5181.60 33.26 1.43 89.18 33.13 50.74 — - = Average
Remarks: Emission Level= intenns Factor + Cable Loss + Reading

—imp factor.
The emission levels that are 20dB helow the official
limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—kmp factor.
2. The emission levels that are 20dB helow the official
limit are not reported.
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 24 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 23 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 FCT15E PR 1 70 FCT15E PR 1
50 50 2
30| 30|
10 10
5210 5262. 5314. 5366. 5418. 5470 5210 5262. 5314. 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11a S5240MHz Tx Mode Test Mode 802.11a S5240MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5241.20 33.4% 1.45 105.20 33.11 106.98 - - - - Peak 1 5238.08 33.4% 1.45 101.70 33.11 103.48 Peak
2 5350.00 33.86 1.47 44.46 33.06 46.73 74.00 27.27 Pealk 2 5350.00 33.86 1.47 44.10 33.086 46.37 74.00 27.63 Pealk
3 5443.45 34.16 1.49 45.59 33.02 45.22 74.00 Z5.78 FPeak 3 5390.96 33.98 1.48 47 .48 33.04 49.90 74.00 Z4.10 FPeak
4 5460.00 34.22 1.4% 44.54 33.02 47.23 &3.20 20.97 FPeak 4 5460.00 34.22 1.49 43.32 33.02 46.01 63.20 22.1%9 FPeak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading Remark=: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reporced. limit are not reported.
Data: 25 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 26 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1 1
90| 90|
70 70
50 50
2 3 2 3
30| 30|
10 10
5210 5262. 314, 5366. 5418. 5470 5210 5262. 14. 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chanber Data no. 25 Fite no. #m Chamber Data no. : 26
Dis. / Aint. 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1209-3007 Ant. pol. VERTICALL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode g02.11a SZ40MHz Tx HNode Test HNode 802.11a SZ40MHz Tx HNode
Ant. Cable Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5238.86 33.4% 1.45 93.33 33.11 95.11 - - hverage 1 5238.86 33.4% 1.45 591.11 33.11 92.89 - - - hverage
2 5350.00 33.86 1.47 33.24 33.06 35.51 54.00 18.49 hverage 2 5350.00 33.86 1.47 32.75 33.06 35.02 54.00 18.98 hverage
3 5460.00 34.22 1.4% 32.31 33.02 35.00 54.00 1%.00 Average 3 5460.00 34.22 1.49 3z2.17 33.02 34.86 54.00 19.14 bverage
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading Remark=: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official

limit are not reporced.

2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 29 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 30 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 . 70
1
50 50 .
30| 30|
10 10
4500 4642, 4784. 4926. 5068. 5210 4500 4642, 4784. 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. Fite no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Limit : FCC 15E PKE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11nHT20 S180MHz Tx Mode Test Mode : 802.11nHT20 S180MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5150.00 33.14 1.43 62.16 33.14 63.59 74.00 10.41 Peak 1 5150.00 33.14 1.43 55.32 33.14 56.75 74.00 17.25 Peak
2 5181.e0 33.26 1.43 104.08 33.13 105.64 - - - - Pealk 2 5180.18 33.26 1.43 101.73 33.13 103.29 - - Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -hwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 28 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 27 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
2
90| 90| z
70 70
50 1 50
1
30| 30|
10 10
4500 4642, 784. 4926. 5068. 5210 4500 4642, 84. 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
dite no. i 3w Chamber Data no. : 28 dite no. Fm Chamber Data no. : Z7
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Lirmit : FCC 15E av Limit FCC 15E av
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode : 802.11nHT20 S1S0MHz Tx Mode Test HNode : 802.11nHT20 S1S0MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5150.00 33.14 1.43 41.76 33.14 43.19 54.00 10.81 hverage 1 5150.00 33.1% 1.43 39.23 33.14 40.66 54.00 13.34 hverage
2 5179.47 33.26 1.43 9z2.11 33.13 93.67 - - - - hverage 2 5179.47 33.26 1.43 88.76 33.13 S0.32 - - = hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.

-Amp factor.
2. The emission lewels that are 20dB helow the official

2. The emission levels that are 20dB helow the official
limit are not reported. limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 50 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 49 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 FCT15E PR 1 70 FCT15E PR 1
50 3 50 2 5
30| 30|
10 10
5210 5262. 5314. 5366. 5418. 5470 5210 5262. 5314. 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. Fite no. : 3m Chamber Data no. : 49
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Limit : FCC 15E PKE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11nHT20 S5240MHz Tx Mode Test Mode : 802.11nHT20 S5240MHz Tx Mode
Ant. Cable amp  Emission Ant. Cable amp  Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5238.86 33.44% 1.45 103.89 33.11 105.67 — - - Peak 1 5241.20 33.44% 1.45 101.42 33.11 103.20 Peak
2 5350.00 33.86 1.47 45.16 33.06 47.43 74.00 26.57 Pealk 2 5350.00 33.86 1.47 43.43 33.086 45.70 74.00 28.30 Pealk
3 5404.z2 34.0% 1.458 46.57 33.04 49.05 74.00 Z4.95 FPeak 3 5403.18 34.0% 1.48 46.75 33.04 49.23 74.00 Z%.77 FPeak
4 5460.00 34.22 1.4% 43.77 33.02 46.46 &3.20 z1.74 FPeak 4 5460.00 34.22 1.49 43.99 33.02 46.68 63.20 21.52 FPeak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading Remark=: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reporced. limit are not reported.
Data: 51 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 52 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1
90| 90| !
70 70
50 50
2 3 3 4
30| 30|
10 10
5210 5262. 314, 5366. 5418. 5470 5210 5262. 14. 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
dite no. i 3w Chamber Data no. : 51 dite no. Fm Chamber Data no. : 52
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Lirmit : FCC 15E av Limit FCC 15E av
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode : 802.11nHT20 S240MHz Tx Mode Test HNode : 802.11nHT20 S240MHz Tx Mode
Ant. Caple amp  Emission Ant. Cable amp  Emission
No. Freg. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5239.12 33.4% 1.45 91.94 33.11 93.72 - - hverage 1 5238.86 33.4% 1.45 88. 41 33.11 80.139 hverage
2 5350.00 33.86 1.47 32.95 33.06 35.22 54.00 18.78 hverage 2 5350.00 33.86 1.47 32.55 33.06 3%.82 hverage
3 5460.00 34.22 1.4% 3z.28 33.02 34.97 54.00 19.03 bverage 3 5402.40 34.04 1.48 33.59 33.04 36.07 bverage
4 5460.00 34.22 1.43 3z.1v 33.02 34.06 hverage
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading
—imp factor.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp fastor.
2. The emission levels that are Z0dE below the official
limit are not reperted.

2. The emission levels that are 20dB below the official
limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 57 of 104



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 55 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 56 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 1 70
1
50 50 .
30| 30|
10 10
4500 4646. 4792, 4938. 5084. 5230 4500 4646. 4792, 4938. 5084. 5230
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no. : 56
Dis. / Ant. Fw 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT40 S5130MHz Tx Mode Test Mode 802.11nHT40 S5130MHz Tx Mode
Ant. Cable amp  Emission Ant. Cable amp  Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
5150.00 33.14 1.43 64.04 33.14 65.47 74.00 B.53 Peak 1 5150.00 33.14 1.43 59.46 33.14 60.89 74.00 13.11 Peak
5192.77 33.32 1.4 101.25 33.12 102 .89 - - - - Pealk 2 5186.93 33.26 1.43 99.12 33.13 100.68 - - Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -hwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 54 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 53 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
90| 2 90 2
70 70
50, 1 50, 7
30| 30|
10 10
4500 4646. 792, 4938. 5084. 5230 4500 4646. 92. 4938. 5084. 5230
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. 54 dite no. Fm Chamber Data no. : 53
Dis. / Ant. 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11nHT40 S120MHz Tx Mode Test HNode §02.11nHT40 S120MHz Tx Mode
Ant. Caple amp  Emission Ant. Cable amp  Emission
No. Freg. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5150.00 33.14 1.43 46.37 33.14 47.80 54.00 6.20 hverage 1 5150.00 33.1% 1.43 4z.82 33.14 44.25 54.00 9.75 hverage
2 5187.66 33.26 1.43 87.48 33.13 89.04 - - - hverage 2 519z2.77 33.32 1.494 84.37 33.12 86.01 — - = hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp factor.

2. The emission lewels that are 20dB helow the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-Amp factor.

2. The emission levels that are 20dB helow the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 65 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 66 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 T CH)L1 70
2 4
50 RPN N AP IO 50
30| 30|
10 10
5190 5246. 5302. 5358. 5414. 5470 5190 5246. 5302. 5358. 5414, 5470
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no. : 66
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT40 S5230MHz Tx Mode Test Mode 802.11nHT40 S230MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5227.52 33.44% 1.45 101.863 33.11 103.41 - - - - Peak 1 5234.80 33.4% 1.45 100.91 33.11 102.89 Peak
2 5350.00 33.86 1.47 49.29 33.06 51.56 74.00 22.44 Pealk 2 5350.00 33.86 1.47 47.50 33.086 49.77 Pealk
3 5367.2% 33.92 1.47 49.70 33.05 52.04 74.00 Z1.96 FPeak 3 5386.84 33.98 1.48 50.20 33.04 52.62 FPeak
4 5460.00 34.22 1.4% 47.18 33.02 49.87 &3.20 18.33 FPeak 4 5460.00 34.22 1.49 47.63 33.02 50.32 FPeak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading Remark=: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reporced. limit are not reported.
Data: 68 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 67 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1
90 90 1
70 70
50 50
2 3 2
30| 30|
10 10
5190 5246. 302, 5358. 5414. 5470 5190 5246. 02. 5358. 5414, 5470
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. 63 dite no. Fm Chamber Data no. : 67
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11nHT40 SZ30MHz Tx Mode Test HNode §02.11nHT40 S230MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5232.28 33.4% 1.45 89.16 33.11 50.94 - - hverage 1 5232.56 33.4% 1.45 85.68 33.11 B87.46 - - - hverage
2 5350.00 33.86 1.47 36.75 33.06 39.02 54.00 14.98 hverage 2 5350.00 33.86 1.47 35.70 33.06 37.97 54.00 16.03 hverage
3 5460.00 34.22 1.4% 34.37 33.02 37.06 54.00 16.94 Average 3 5460.00 34.22 1.49 34.20 33.02 36.89 54.00 17.11 bverage

Remarks: 1.

Emission Level=

intenna Factor + Cable Loss

—imp factor.

2. The emission levels that are 20dB helow the

limit are not reporced.

+ Reading

Remarks:

official

Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.

The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 72 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 71 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 70
50, s W/w} 50,
30| 30|
10 10
4500 4642, 4784. 4926. 5068. 5210 4500 4642, 4784. 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. Fite no. : 3m Chamber Data no. : 71
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Limit : FCC 15E PKE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11acV¥HTZ0 S5180MHz Tx Mode Test Mode : 802.11acV¥HT20 S5180MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5150.00 33.14 1.43 58.42 33.14 59.85 74.00 14.15 Peak 1 5150.00 33.14 1.43 55.74 33.14 57.17 74.00 16.83 Peak
2 5179.47 33.26 1.43 103.83 33.13 105.39 - - - - Pealk 2 5179.47 33.26 1.43 10z2.74 33.13 104.30 - - Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -hwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 69 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 70 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
2 2
90| 90|
70 70
50 1 50
N__,_‘—__,_.—m,_gb__’_—v—)
30| 30|
10 10
4500 4642, 784. 4926. 5068. 5210 4500 4642, 84. 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
dite no. i 3w Chamber Data no. : 63 dite no. Fm Chamber Data no. : 70
Dis. / Ant. : 3m 2020 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Lirmit : FCC 15E av Limit FCC 15E av
Env. / Ins. : 23.6%C/52.5% Enginser : Allen Env. / Ins. 23.6%C/52.5% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode : 802.11acVHTZ0 S150MHz Tx MNode Test HNode : 802.11acV¥HT20 S5180MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5150.00 33.14 1.43 4z.90 33.14 44.33 54.00 9.67 hverage 1 5150.00 33.1% 1.43 39.90 33.14 41.33 54.00 12.67 hverage
2 5181.e0 33.26 1.43 9z.08 33.13 93.64 — - - - hverage 2 5181.60 33.26 1.43 50.39 33.13 91.95 - - = hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -Amp factor.
2. The emission levels that are 20dB helow the official
limit are not reported.

2. The emission lewels that are 20dB helow the official
limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 86 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 85 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 FCT15E PR 1 70 FCT15E PR 1
3
50, 2 4 50 4
30| 30|
10 10
5210 5262. 5314. 5366. 5418. 5470 5210 5262. 5314. 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. : VERTICALL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HTZ0 S5240MHz Tx Mode Test Mode 802.11ac¥HT20 S5240MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5241.20 33.4% 1.45 103.45 33.11 105.23 - - - - Peak 1 5238.08 33.4% 1.45 101.11 33.11 102.89 Peak
2 5350.00 33.86 1.47 45.35 33.06 47.62 74.00 26.38 Pealk 2 5350.00 33.86 1.47 43.96 33.086 46.23 74.00 27.797 Pealk
3 5430.45 34.16 1.458 46,48 33.02 49.10 74.00 Z4.90 FPeak 3 5398.24 34.04 1.48 48.14 33.04 50.62 74.00 Z3.38 FPeak
4 5460.00 34.22 1.4% 44.83 33.02 47.52 &3.20 20.68 FPeak 4 5460.00 34.22 1.49 43.79 33.02 46.48 63.20 z1.72 FPeak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading Remark=: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reporced. limit are not reported.
Data: 87 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 88 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
1 1
90| 90|
70 70
50 50
30| 30|
10 10
5210 5262. 314, 5366. 5418. 5470 5210 5262. 14. 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 87 dite no. Fm Chamber Data no. : G5
Dis. / Ant. 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11acVHTZ0 S5240MHz Tx MNode Test HNode 802.11ac¥HT20 S5240MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5238.86 33.4% 1.45 91.73 33.11 93.51 - - hverage 1 5240.94 33.4% 1.45 88.81 33.11 90.59 - - hverage
2 5350.00 33.86 1.47 33.31 33.06 35.58 54.00 18.42 hverage 2 5350.00 33.86 1.47 32.76 33.06 35.03 54.00 18.97 hverage
3 5460.00 34.22 1.4% 32.33 33.02 35.02 54.00 18.98 bverage 3 5460.00 34.22 1.49 32.24 33.02 34.93 54.00 19.07 bverage

Remarks: 1.

Emission Lewel=
—imp factor.

intenna Factor + Cable Loss + Reading

The emission levels that are 20dB below the official
limit are not reporced.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp factor.

2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 91 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 92 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 70
1
50 . 50[
30| 30|
10 10
4500 4646. 4792, 4938. 5084. 5230 4500 4646. 4792, 4938. 5084. 5230
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no. : 92
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HT40 S5190MHz Tx Mode Test Mode 802.11ac¥HT40 S5150MHz Tx Mode
Ant. Cable amp  Emission Ant. Cable amp  Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
5150.00 33.14 1.43 60.72 33.14 62.15 74.00 11.85 Peak 1 5150.00 33.14 1.43 59.78 33.14 61.21 74.00 12.79 Peak
5185.47 33.26 1.43 101.37 33.13 102.83 — - - - Pealk 2 5194.23 33.32 1.494 599. 48 33.12 101.12 - - Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -hwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 90 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 89 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
20 z 90 2
70 70
50, 1 50 1
30| 30|
10 10
4500 4646. 792, 4938. 5084. 5230 4500 4646. 92. 4938. 5084. 5230
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. 30 dite no. Fm Chamber Data no. : G2
Dis. / Ant. 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11acVHT40 S190MHz Tx MNode Test HNode §02.11acVHT40 S190MHz Tx Mode
Ant. Caple amp  Emission Ant. Cable amp  Emission
No. Freg. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5150.00 33.14 1.43 45.85 33.14 47.28 54.00 6.72 hverage 1 5150.00 33.1% 1.43 43.67 33.14 45.10 54.00 §.50 hverage
2 5188.3% 33.26 1.43 87.19 33.13 B88.75 - - - hverage 2 519z2.04 33.32 1.494 85.47 33.12 87.11 — - = hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp factor.

2. The emission lewels that are 20dB helow the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-Amp factor.

2. The emission levels that are 20dB helow the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 102 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 101 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
90| 90|
70 T 70 T 1
50 Lot % 50 = TR E v
30| 30|
10 10
5190 5246. 5302. 5358. 5414. 5470 5190 5246. 5302. 5358. 5414, 5470
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. 10z Fite no. Fm Chamber Data no. 101
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HT40 S5230MHz Tx Mode Test Mode 802.11ac¥HT40 S5230MHz Tx Mode
Ant. Cable amp  Emission Ant. Cable amp  Emission
Ho. Freg. Factor Loss Reading factor Level Limits Margin Remark Ho. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5234.52 33.4% 1.45 100.77 33.11 102.55 - Peak 1 5234.52 33.4% 1.45 98.30 33.11 100.08 Peak
2 5350.00 33.86 1.47 46.72 33.06 45.99 25.01 Pealk 2 5350.00 33.86 1.47 44.81 33.086 47.08 74.00 26.92 Pealk
3 5359.40 33.86 1.47 47.54 33.06 49.81 Z4.19 FPeak 3 5401.68 34.0% 1.48 46.61 33.04 49.09 74.00 Z%.91 FPeak
4 5460.00 34.22 1.4% 43.73 33.02 46.42 21.78 FPeak 4 5460.00 34.22 1.49 43.64 33.02 46.33 63.20 21.87 FPeak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading Remark=: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reporced. limit are not reported.
Data: 103 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 104 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
20 1 90 4
70 70
50 50
2 3 2
30| 30|
10 10
5190 5246. 302, 5358. 5414. 5470 5190 5246. 02. 5358. 5414, 5470
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. 103 dite no. Fm Chamber Data no. 104
Dis. / Ant. 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11acVHT40 S5230MHz Tx MNode Test HNode 802.11acVHT40 S5230MHz Tx Mode
Ant. Caple amp  Emission Ant. Cable amp  Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5232.28 33.4% 1.45 87.08 33.11 88.87 - - hverage 1 5228.08 33.4% 1.45 85.08 33.11 B86.86 - - - hverage
2 5350.00 33.86 1.47 34.21 33.06 36.48 54.00 17.52 hverage 2 5350.00 33.86 1.47 33.08 33.06 35.35 54.00 18.65 hverage
3 5460.00 34.22 1.4% 32.54 33.02 35.23 54.00 18.77 bverage 3 5460.00 34.22 1.49 32.36 33.02 35.08 54.00 18.95 bverage
Remarks: 1. Emission Lewvel= intenna Factor + Cable Los= + Reading Remark=: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official

2. The emission levels that are 20dB helow the official

limit are not reporced. limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 107 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 108 2020 ReportTPVIA1Z2011105-FCC-Bamd 1-WIFI56.EM6 (112)
12qLevel (4B Date: 2020-12-12 121€vel (4BUVIm) Date: 2020-12-12
110 110
2
90| 90|
70 70
1
50 50 -
30| 30|
10 10
4500 4654. 4808. 4962, 5116. 5270 4500 4654. 4808. 4962, 5116. 5270
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no. 108
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.6%C/52.5% Engineser Rllen Env. / Ins. 23.6%C/52.5% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HTS0 S5210MHz Tx Mode Test Mode 802.11ac¥HTS0 S5210MHz Tx Mode
Ant. Cable amp  Emission Ant. Cable amp  Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5150.00 33.14 1.43 60.95 33.14 62 .38 74.00 11.62 Peak 1 5150.00 33.14 1.43 59.85 33.14 61.28 74.00 1z .72 Peak
2 5213.02 33.38 1.4 97.88 33.11 99.59 - - - - Pealk 2 5216.10 33.38 1.494 96.50 33.11 98.21 - - Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -hwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 106 12020 Report TPViA122011105-FCC-Bamd 1-WIFIS6.EMG (112) Data: 105 File: F:12020 ReportiTPViA 172011105.FCC-Bamd 1-WIFISG.EMG (112)
12qLeve! (4B Date: 2020-12-12 12016vel (4BUVIM) Date: 2020-12-12
110 110
90| 90|
E 2
70 70
50 1 50 1
30| 30|
10 10
4500 4654. 808. 4962. 5116. 5270 4500 4654. 08. 4962. 5116. 5270
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. 108 dite no. Fm Chamber Data no. 105
Dis. / Ant. : 3m 2020 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2020 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.6%C/52.5% Enginser Allen Env. / Ins. 23.6%C/52.5% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11acVHTS0 S5210MHz Tx MNode Test HNode §02.11ac¥HTS0 S5210MHz Tx Mode
Ant. Caple amp  Emission Ant. Cable amp  Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5150.00 33.14 1.43 47.01 33.14 45.44 54.00 5.56 hverage 1 5150.00 33.1% 1.43 43.70 33.14 45.13 54.00 §.87 hverage
2 5207.63 33.38 1.4 81.49 33.11 83.20 - - - - hverage 2 5213.02 33.38 1.494 7797 33.11 79.68 - - = hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp factor.

2. The emission lewels that are 20dB helow the official
limit are not reported.

Remarks: 1. Emission Lewvel=

-Amp factor.

2. The emission levels that are 20dB helow the official
limit are not reported.

intenna Factor + Cable Loss + Reading
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-3 Band:

Data: 3

112020 Report TPVIA 17120 11105-WIFI5G-band4.EM6 (104)

Data: 4 File: F:12020 ReportiTPViA 1212011105 WIFI5G.
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 110
90 90
5
70 70
50 L Pw—
30 30
10 10
5350 5434. 5518, 5602. 5686. 5770 5350 5434. 5518 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chenber Data no. 3 Site no. 3m Chamber Data no. 4
Dis. / Ant. 3m 2018 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. Sm 2018 MCTD1209-3007 Ant. pol. : VERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating AC 120V/ 60Hz
Test Mode 802.11a 5745MHz Tx Mode Test Mode 802.11a 5745MHz Tx Mode
Ant. Cable amp  Emission Ant. Cable amp  Emission
Mo. Fregq. Factor Loss  Reading factor Level  Limits  Margin  Remark Mo. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHz)  (dB/m) (dB)  (dBuV) (dB)  (dBuV/m) (dBuV/m)  (dE) (MHzj  (dB/m) (dB)  (dBuV) (dB]  (dBu¥/m) (dBuV/m)  (dB)
1 5450.00 3%.45 1.49 45.35 34.31 46.98 68.20 z21.z22 Peak 1 5460.00 34.45 1.49 45.18 34.31 46.81 68.20 21.39 Peak
2 5650.00 35.1% 1.53 a4.77 34.27 47.17 68.20 21.03 Pealk 2 5650.00 35.1% 1.53 a4. 47 34.27 46.87 68.20 21.33 Pealk
3 S5700.00 35.10 1.54 57.36 34.26 59.74 105.z0 45.46 FPeak 3 S5700.00 35.10 1.54 55.35 34.26 57.73 105.z20 47.47 FPeak
4 5720.00 35.07 1.54 66.78 34.25 6£9.14 110,80  41.66 Peak 4 5720.00 35.07 1.54 64.82 34.25 67.18 110,80  43.62 Peak
5 5725.00 35.07 1.55 73.08  34.z5 75.46 122,60  47.34 Peak 5 5725.00 35.07 1.55  7z.17 34.25 74.54 122,60  45.26 Peak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 2 File: F:2020 Report TPV 1212011105 WIFISG-bandd.EMG (104) Data: 1 File: F:12020 ReportiTPVA 1212011105 WIFISG.
yapLLevel (dBuVim) Date: 2020.12.16 1apLEvel (dBuVim) Date: 2020.12.15
110 110
90 90
70 70
50 50
1 1
30 30
10 10
5350 5434, 518, 5602. 5686. 5770 5350 5434, 18, 5602. 5686, 5770
Frequency (MHz) Frequency (MHz)
Site no. 3w Chamber Data no. : oz Site no. 3m Chamber Data no. 1
Dis. / Ant. 3m 20138 MCTD1209-3007 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1205-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Engineer Allen Env. / Ins. 23.4%C/52.9% Engineer Allen
Power rating : AC 120V/60Hz Pover rating : AC 120V/60Hz
Test HMode 802.11a 5745MHz Tx HMode Test Mode 802.11a 5745MHz Tx HMode
inc.  Cable hmp  Emission Ant.  Cable hnp  Emission
We. Freq. Factor Loss Reading Zfacter Level  Limits Margin Remack Wo. Freq. Factor Loss Reading Zfactor Level  Limits  Margin Remark
(MHz) (dB/m}  (dB) {dBuV) (dB}  {dBuV/m) (dBuV/m) (dB) (MHz) (dB/m)  (dB) {dBu¥) (dB)  {dBuW/m) [dBuV/m) (dB)
1 5460.00 3%.45 1.49 3z.99 34.31 3%.62 54.00 19.38 Averags 1 5460.00 34.45 1.49 32.56 33.02 35.48 54.00 18.52 hverage

Remarks: 1. Emission Level=
-kmp factor.
The emission levels that are 20dB below the official
limit are not reported.

intenna Factor + Cable Loss + Reading

Remarks: 1.
-imp factor.

Emisgion Level= Antenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 6 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70, 70, FECISEPHUHILS
50 4 ; . " e 50 ree——— s A i
30| 30|
10 10
5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. & Fite no. Fm Chamber Data no. 5
Dis. / Ant. : 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. T 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11a 5825MHz Tx Mode Test Mode 802.11a 5825MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5850.00 3%.85 1.57 61.95 34.23 64.14 1zz.z0o 58.06 Peak 1 5850.00 34.85 1.57 57.85 34.23 60.04 122.20 62.16 Peak
2 5855.00 34.80 1.57 60.52 34.23 62.66 110.80 45.14 Pealk 2 5855.00 34.80 1.57 55.57 34.23 57.71 110.80 53.09 Pealk
3 5875.00 34.75 1.58 50.75 34.22 52.86 105.z0 5z.34 FPeak 3 5875.00 34.75 1.58 46.87 34.22 45.98 105.z20 56.22 FPeak
4 53z5.00 34.70 1.58 43.93 34.21 46.00 &3.20 22.20 FPeak 4 5325.00 34.70 1.58 43.68 34.21 45.75 63.20 22.45 FPeak
5 7z50.00 36.25 1.82 43.61 34.55 47.23 55,20 20.87 Feak 5 7z50.00 36.25 1.92 44.01 34.55 47.63 568,20 z0.57 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 7 12020 Report TPVIA 1212011105 WIFISG-band4.EM6 (104) Data: 8 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12¢Leve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
50 50
30| 30|
10 10
5800 6190. 580. 6970. 7360. 7750 5800 6190. 80. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 7 dite no. Fm Chamber Data no. : G
Dis. / Ant. 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser Allen Env. / Ins. 23.4%C/52.9% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11a 5825MHz Tx Mode Test HNode 802.11a 582E5MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 7250.00 36.25 1.92 32.34 34.55 35.986 54.00 18.04 Averags 7250.00 36.25 1.92 32.430 34.55 36.02 54.00 17.98 Averags

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-kmp factor.

The emission levels that are 20dB helow the official
limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.

The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 26 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 25 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 110
90| 90|
70 70
50 50
30| 30|
10 10
5350 5434. 5518. 5602. 5686. 5770 5350 5434. 5518. 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. Fw 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT20 S5745MHz Tx Mode Test Mode 802.11nHT20 S5745MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5450.00 3%.45 1.49 45.62 34.31 47.25 68.20 20.85 Peak 1 5460.00 34.45 1.49 45.14 34.31 46.77 68.20 21.43 Peak
2 5650.00 35.1% 1.53 45.48 34.27 47.88 68.20 20.32 Pealk 2 5650.00 35.1% 1.53 45.73 34.27 45.13 68.20 z20.07 Pealk
3 S5700.00 35.10 1.54 55.33 34.26 57.71 105.z0 47.49 FPeak 3 S5700.00 35.10 1.54 54.34 34.26 56.72 105.z20 45.48 FPeak
4 57z0.00 35.07 1.54 64,58 34.25 67.24 110.80 43.56 FPeak 4 5720.00 35.07 1.54 65.77 34.25 65.13 110.80 42.67 FPeak
5 S57z5.00 35.07 1.55 Tz.06 34.z25 T4.43 izz.50 48.37 Feak 5 5725.00 35.07 1.55 T3.87 34.z5 TE.34 izz.g0 46.46 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 27 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 28 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
50 50
1
30| 30|
10 10
5350 5434. 518. 5602. 5686. 5770 5350 5434. 18. 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 27 dite no. Fm Chamber Data no. : 28
Dis. / Ant. 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser Allen Env. / Ins. 23.4%C/52.9% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11nHT20 S74S5MHz Tx Mode Test HNode §02.11nHT20 S745MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5460.00 3%.45 1.49 33.15 34.31 3%.78 54.00 19.22 hverage 1 5460.00 34.45 1.49 33.01 34.31 3%.64 54.00 19.386 hverage

Remarks: 1. Emission Level=

-kmp factor.

Z. The emission lewels that are 20dB below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp facter.
2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 38 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 37 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70, 70, FECISEPHUHILS
50 4 w X gt 50 4 p— 3
30| 30|
10 10
5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. 3 Fite no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. : VERTICALL
Limit : FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT20 S5325MHz Tx Mode Test Mode 802.11nHT20 S5325MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5850.00 3%.85 1.57 64.28 34.23 66.47 1zz.z0o 55.73 Peak 1 5850.00 34.85 1.57 58.51 34.23 60.70 122.20 61.50 Peak
2 5855.00 34.80 1.57 58.24 34.23 60.38 110.80 50.42 Pealk 2 5855.00 34.80 1.57 53.48 34.23 55.62 110.80 55.18 Pealk
3 5875.00 34.75 1.58 49. 40 34.22 51.51 105.z0 53.69 FPeak 3 5875.00 34.75 1.58 45.49 34.22 47.60 105.z20 57.60 FPeak
4 53z5.00 34.70 1.58 46.21 34.21 45.28 &3.20 18.92 FPeak 4 5325.00 34.70 1.58 45.33 34.21 47.40 63.20 20.80 FPeak
5 7z50.00 36.25 1.82 44,063 34.55 45.31 55,20 18.38 Feak 5 7z50.00 36.25 1.92 44.21 34.55 47.83 568,20 20.37 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 39 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 40 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
FCC 15E AV FOC 15E AV
50 50
1 1
30| 30|
10 10
5800 6190. 580. 6970. 7360. 7750 5800 6190. 80. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 38 dite no. Fm Chamber Data no. : 40
Dis. / Ant. : 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit : FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11nHT20 S5325MHz Tx Mode Test HNode 802.11nHT20 S5325MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Freg. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 7250.00 36.25 1.92 32.36 34.55 35.98 54.00 18.02 hverage 7250.00 36.25 1.92 32.41 34.55 36.03 54.00 17.97 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-kmp factor.
Z. The emission lewels that are 20dB below the official
limit are not reported.

-hmp factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 65 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 66 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 110
90| 90|
4
70 70
50 * 50 p X
30| 30|
10 10
5350 5438. 5526. 5614. 5702. 5790 5350 5438. 5526. 5614. 5702. 5790
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no.
Dis. / Ant. : 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT40 S5755MHz Tx Mode Test Mode 802.11nHT40 S5755MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5450.00 3%.45 1.49 46.66 34.31 45.29 68.20 19.91 Peak 1 5460.00 34.45 1.49 44.79 34.31 46.42 68.20 21.78 Peak
2 5650.00 35.1% 1.53 48.34 34.27 50.74 68.20 17.486 Pealk 2 5650.00 35.1% 1.53 46.43 34.27 45.83 68.20 19.37 Pealk
3 S5700.00 35.10 1.54 59.07 34.26 61.45 105.z0 43.75 FPeak 3 S5700.00 35.10 1.54 58.20 34.26 60.58 105.z20 44,62 FPeak
4 57z0.00 35.07 1.54 74.75 34.25 7711 110.80 33.69 FPeak 4 5720.00 35.07 1.54 70.27 34.25 T2.63 110.80 38.17 FPeak
5 S57z5.00 35.07 1.55 75.52 34.z25 77.89 izz.50 44.31 Feak 5 5725.00 35.07 1.55 71,72 34.z5 74.09 izz.g0 45.71 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 68 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 67 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
50 50
T e
30| 30|
10 10
5350 5438. 526. 5614. 5702. 5790 5350 5438. 26. 5614 5702. 5790
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 68 dite no. Fm Chamber Data no. : 67
Dis. / Ant. : 3m 2018 MCTD1209-3006 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser Allen Env. / Ins. 23.4%C/52.9% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11nHT40 S75S5MHz Tx Mode Test HNode §02.11nHT40 S755MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5460.00 3%.45 1.49 33.83 34.31 35.486 54.00 18.54 hverage 5460.00 34.45 1.49 33.430 34.31 35.03 54.00 18.97 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -hwp factor.
z

The emission levels that are 20dB helow the official
limit are not reported.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

Data: 72 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 71 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
1.,,\Leve: {dB Date: 2020-12-16 1_mLe've\l (dBuV/m) Date: 2020-12-16
110 110
90| 90|
70, 70, FECISEPHUHILS
50 i 50 " P
30| 30|
10 10
5760 6158. 6556. 6954. 7352. 7750 5760 6158. 6556. 6954. 7352. 7750
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no. : 71
Dis. / Ant. : 3m 2018 MCTD1209-3006 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11nHT40 S5735MHz Tx Mode Test Mode 802.11nHT40 S5735MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5850.00 3%.85 1.57 59.31 34.23 61.50 1zz.z0o 60.70 Peak 1 5850.00 34.85 1.57 53.88 34.23 56.07 122.20 66.13 Peak
2 5855.00 34.80 1.57 60.04 34.23 62.18 110.80 45. 62 Pealk 2 5855.00 34.80 1.57 51.82 34.23 53.96 110.80 56.84 Pealk
3 5875.00 34.75 1.58 50.66 34.22 52.77 105.z0 52Z.43 FPeak 3 5875.00 34.75 1.58 47.33 34.22 49.44 105.z20 55.76 FPeak
4 53z5.00 34.70 1.58 46.03 34.21 45.10 &3.20 20.10 FPeak 4 5325.00 34.70 1.58 44.91 34.21 46.98 63.20 21.22 FPeak
5 7z50.00 36.25 1.82 44.04 34.55 47.66 55,20 20.54 Feak 5 7z50.00 36.25 1.92 44.43 34.55 45.05 568,20 z0.15 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 69 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 70 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
FCC 15E AV FOC 15E AV
50 50
1 1
30| 30|
10 10
5760 6158. 556. 6954 7352. 7750 5760 6158. 56. 6954 7352. 7750
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 63 dite no. Fm Chamber Data no. : 70
Dis. / Ant. : 3m 2018 MCTD1209-3006 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/E0Hz

Power rating : AC 120V/60Hz
Test Mode 802.11nHT40 S795MHz Tx Hode Test Node 802.11nHT40 S795MHz Tx Hode
Ainc.  Cable mp  Emission Ant.  Cable mp  Emission
Ne. Freq. Factor Loss Reading Zfacter Level Limits Margin Remark Ne. Freg. Factor Loss Reading Zfactor Level Limits Margin Remark
(mHz) (dB/m)  (B) (dBuV) (dB]  {(ABuV/m) (dBuV/m) (dB) (MHz) (dB/m) (B} (dBuV) (dB)  {(dBu¥/m) (dBuV/m) (dEB)
1 7250.00 36.25 1.92  32.58 34.55 36.20 54.00 17.80  kverage 7250.00 36.25 1.92  32.54 34.55 36.16 54.00 17.84  kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks:

-hmp factor.

The emission levels that are 20dB helow the official
limit are not reported.

1. Emission level= Antenna Factor + Cable Loss + Reading
-hmp facter.

2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 43 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 44 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 110
90| 90|
70 70
3
50 1 - 50 "
30| 30|
10 10
5350 5434. 5518. 5602. 5686. 5770 5350 5434. 5518. 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. : 4 Fite no. : 3m Chamber Data no. : 44
Dis. / Ant. : 3m 2018 MCTD1209-3007 int. pol. : HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. : VERTICALL
Limit : FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. T 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11acV¥HTZ0 S5745MHz Tx Mode Test Mode : 802.11acV¥HT20 S5745MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5450.00 3%.45 1.49 45.27 34.31 46.90 68.20 21.30 Peak 1 5460.00 34.45 1.49 45.30 34.31 46.93 68.20 21.27 Peak
2 5650.00 35.1% 1.53 45.86 34.27 45.26 68.20 19.94 Pealk 2 5650.00 35.1% 1.53 44.79 34.27 47.19 68.20 21.01 Pealk
3 S5700.00 35.10 1.54 56.41 34.26 58.79 105.z0 46.41 FPeak 3 S5700.00 35.10 1.54 5z.34 34.26 54.72 105.z20 50.48 FPeak
4 57z0.00 35.07 1.54 64.54 34.25 £6.950 110.80 43.90 FPeak 4 5720.00 35.07 1.54 62.14 34.25 £4.50 110.80 46.30 FPeak
5 S57z5.00 35.07 1.55 7z.53 34.z25 74.30 izz.50 47.30 Feak 5 5725.00 35.07 1.55 70.13 34.z5 F2.56 izz.g0 50.z24 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 42 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 41 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
50 50
1
30| 30|
10 10
5350 5434. 518. 5602. 5686. 5770 5350 5434. 18. 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
dite no. i 3w Chamber Data no. : 42 dite no. Fm Chamber Data no. : 41
Dis. / Ant. : 3m 2018 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. : VERTICALL
Lirmit : FCC 15E av Limit FCC 15E av
Env. / Ins. 1 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode : 802.11acVHTZ0 S745MHz Tx MNode Test HNode : 802.11acVWHT20 S745MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5460.00 3%.45 1.49 33.25 34.31 34.88 54.00 19.12 hverage 1 5460.00 34.45 1.49 33.06 34.31 3%.69 54.00 19.31 hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp factor.
Z. The emission lewels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are Z0dB below the official
limit are not reported.
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FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 56 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 55 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70, 70, FECISEPHUHILS
50 F 1 s 50 4 - 3 = bt
30| 30|
10 10
5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no. : 55
Dis. / Ant. : 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HTZ0 5825MHz Tx Mode Test Mode 802.11ac¥HT20 SS525MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5850.00 3%.85 1.57 64.85 34.23 67.04 1zz.z0o 55.16 Peak 1 5850.00 34.85 1.57 60.28 34.23 62 .47 122.20 59.73 Peak
2 5855.00 34.80 1.57 58.15 34.23 60.29 110.80 50.51 Pealk 2 5855.00 34.80 1.57 53.97 34.23 56.11 110.80 54.69 Pealk
3 5875.00 34.75 1.58 48.16 34.22 50.27 105.z0 54.93 FPeak 3 5875.00 34.75 1.58 47.08 34.22 49.19 105.z20 56.01 FPeak
4 53z5.00 34.70 1.58 45.09 34.21 47.16 &3.20 z1.04 FPeak 4 5325.00 34.70 1.58 45.42 34.21 47.49 63.20 20.71 FPeak
5 7z50.00 36.25 1.82 44.33 34.55 47.35 55,20 20.z5 Feak 5 7z50.00 36.25 1.92 44.062 34.55 45.24 568,20 19.3¢ Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 53 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 54 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
FCC 15E AV FOC 15E AV
50 50
1 1
30| 30|
10 10
5800 6190. 580. 6970. 7360. 7750 5800 6190. 80. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 53 dite no. Fm Chamber Data no. : 54
Dis. / Ant. : 3m 2018 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3007 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11acVHTZ0 S5S25MHz Tx MNode Test HNode 802.11acVHT2Z0 SSZ5MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Freg. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 7250.00 36.25 1.92 32.35 34.55 35.97 54.00 18.03 hverage 7250.00 36.25 1.92 32.38 34.55 36.00 54.00 18.00 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-kmp factor.
The emission levels that are 20dB helow the official
limit are not reported.

-hmp facter.

2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 81 112020 Report TPVIA1Z12011105-WIFI5G-band4.EM6 (104)
4agtevel (@B Date: 2020-12-16
110]
90|
70
500
30,
10
5350 5438. 5526. 5614 5702. 5790
Frequency (MHz)
Site no. 3m Chanker Data no.
Dis. / Ant. : 3m 2018 MCTD1Z09-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PR U-NII-3
Emv. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz
Test Mode 502.11acVHT40 5755MHz Tx Mode
nt.  Cable Awp  Emission
No. Freg. Factor Loss FReading factor Level Limits Margin Remark
(MHz)  (dB/ml (4Bl (dBuwV) (dB]  (dBuV/m) (dBuV/m)  (dB)
1 5460.00 3%.45 1.49  46.55 34.31 48.18 63.20 20.0z  Peak
2 5650.00 35.1% 1.53 50.63  34.27  53.03 63.20 15.17  Peak
3 S700.00 35.10 1.54 63.43 34.26 65.81  105.20 39.39  Peak
4 5720.00 35.07 1.5¢ 75.58  34.25  75.24 110,50 32.56  FPeak
5 5725.00 35.07 1.55 77.25  34.25 7.6z 12,50 43.18  Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor.
Z. The emission levels that are Z0dB below the official
limit are not reporced.
Data: 84 112020 Report TPVIA1Z12011105-WIFI5G-band4.EM6 (104)
1 Level (dB Date: 2020-12-16
110]
90|
70
50|
30,
10
5350 5438. 526. 5614, 5702. 5790
Frequency (MHz)
Fite no. 3w Chanher Data no. : 84
Dis. / Ant. : 3m 2018 MCTD1208-3006 int. pol. : HORIZONTAL
Limit FCC 1SE &V
Erv. / Ins. 23.47C/52.9% Engineer Allen
Power rating : AC 120V/60Hz
Test Mode 502.11acVHT40 5755MHz Tx Mode
int.  Cable Amp  Emission
No. Freg. Factor Loss FReading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB]  (dBuV) (dB]  {(dBuV/m) (dBuV/m)  (dB)
1 5460.00 3%.45 1.49  34.02  34.31  35.65 54.00 18.35  Average
Remarks: 1. Emission Level= Antemna Factor + Cable Loss + Reading
-kmp factor.
z

The emission levels that are 20dB helow the official
limit are not reported.

Data: 82 12020 ReportiTPVIA1Z12011105-WIFI5G-band4.EM6 (104)
12gLevel (dBuVim) Date: 2020-12-16
110]
90|
70
500, et S
30,
10
5350 5438. 5526. 5614 5702. 5790
Frequency (MHz)
%ite no. #m Chamber Data no. :
Dis. / Ant. Fm 2018 MCTD1208-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser Rllen
Power rating : AC 120V/60Hz
Test Node 502.11acVHT40 5755MHz Tx Mode
Ant.  Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dE)  (dBuV) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 5460.00 34.45 1.49  45.53  34.31  47.16 68.20 21.04  Peak
2 S5650.00 35.1% 1.53  48.22  34.27  50.62 68.20 17.58  Peak
3 S700.00 35.10 1.54 61.65 34.26 64.03  105.20 41.17  Peak
4 S5720.00 35.07 1.54  72.46 34.25  74.82 110,80 35.95 FPeak
5§ S5725.00 35.07 1.55  73.83  34.25 76.30 122,80 46.50  Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 83 File: F:12020 ReportiTPViA 1Z12011105-WIFI5G-band4.EM6 (104)
12gLevel (dBuVim) Date: 2020-12.16
110]
90|
70
50|
[P oo S
30,
10
5350 5438. 26. 5614, 5702. 5790
Frequency (MHz)
Hite no. 3m Chamber Data no. : B3
Dis. / Ant. 3m 2018 MCTD1209-3006 Ant. pol. : VERTICAL
Limir FCC 1SE &V
Env. / Ina. 23.4%C/52.9% Enginser Allen
Power rating : AC 120V/60Hz
Test Node 502.11acVHT40 5755MHz Tx Mode
Ant.  Cable Amp  Emission
No. Freg. Factor Loss FReading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV) (dB)  {(dBu¥W/m) (dBuV/m)  (dB)
5460.00 34.45 1.49  33.44 34.31  35.07 54.00 16.93  Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-hmp factor.
2. The emission levels that are Z0dB below the official
limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 88 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 87 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
1.,,\Leve: {dB Date: 2020-12-16 1_mLe've\l (dBuV/m) Date: 2020-12-16
110 110
90| 90|
70, 70, FECISEPHUHILS
50 4 “ 1 b 50, 4 . — 5 e
30| 30|
10 10
5760 6158. 6556. 6954. 7352. 7750 5760 6158. 6556. 6954. 7352. 7750
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. & Fite no. Fm Chamber Data no. : 87
Dis. / Ant. Fw 2018 MCTD1209-3006 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HT40 S5795MHz Tx Mode Test Mode 802.11ac¥HT40 S5795MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5850.00 3%.85 1.57 58.37 34.23 60.56 1zz.z0o 61.64 Peak 1 5850.00 34.85 1.57 5z.62 34.23 54.81 122.20 67.39 Peak
2 5855.00 34.80 1.57 54.21 34.23 56.35 110.80 54.45 Pealk 2 5855.00 34.80 1.57 53.91 34.23 56.05 110.80 54.75 Pealk
3 5875.00 34.75 1.58 50.50 34.22 52.61 105.z0 5z.59 FPeak 3 5875.00 34.75 1.58 49.90 34.22 5z2.01 105.z20 53.19 FPeak
4 53z5.00 34.70 1.58 45.71 34.21 47.78 &3.20 20.42 FPeak 4 5325.00 34.70 1.58 45.15 34.21 47.22 63.20 20.98 FPeak
5 7z50.00 36.25 1.82 44.78 34.55 45.40 55,20 18.80 Feak 5 7z50.00 36.25 1.92 44.0z 34.55 47.64 568,20 z0.56 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 85 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 86 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
FCC 15E AV FOC 15E AV
50 50
1
(R I
30| 30|
10 10
5760 6158. 556. 6954 7352. 7750 5760 6158. 56. 6954 7352. 7750
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. : 95 dite no. Fm Chamber Data no. : G§6
Dis. / Ant. 3m 2018 MCTD1209-3006 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11acVHT40 S795MHz Tx MNode Test HNode §02.11ac¥HT40 ST795MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Freg. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 7250.00 36.25 1.92 3z.52 34.55 36.14 54.00 17.86 hverage 7250.00 36.25 1.92 3z2.50 34.55 36.12 54.00 17.88 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-kmp factor.
The emission levels that are 20dB helow the official
limit are not reported.

-hmp facter.

2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

Data; 97 112020 ReportTPVIA1Z 12011105 WIFISG-band4.EM6 (104) Data: 98 12020 Report\TPVIA1Z 12011105 WIFISG-band4.EM6 (104)
12qLevel (4B Date: 2020-12-16 121€vel (4BUVIm) Date: 2020-12-16
110 f 110 f
90| 90|
4
3
70 70
=
50 . 50 v
30| 30|
10 10
5350 5446. 5542. 5638. 5734. 5830 5350 5446. 5542. 5638. 5734. 5830
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. @ 9 Fite no. : 3m Chamber Data no. : 98
Dis. / Ant. : 3m 2018 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. T 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : 802.11acV¥HT30 S5775MHz Tx Mode Test Mode : 802.11acV¥HTS0 S5775MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE] (dBuV) (dE] (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5450.00 3%.45 1.49 45.34 34.31 46.97 68.20 21.23 Peak 1 5460.00 34.45 1.49 45.06 34.31 46.69 68.20 21.51 Peak
2 5650.00 35.1% 1.53 56.59 34.27 58.99 68.20 9.21 Pealk 2 5650.00 35.1% 1.53 53.36 34.27 55.76 68.20 12 .44 Pealk
3 S5700.00 35.10 1.54 70.16 34.26 72.54 105.z0 3Z.66 FPeak 3 S5700.00 35.10 1.54 £65.06 34.26 71l.44 105.z20 33.76 FPeak
4 57z0.00 35.07 1.54 74.1z2 34.25 TE.48 110.80 34.32 FPeak 4 5720.00 35.07 1.54 73.55 34.25 75.91 110.80 34.89 FPeak
5 S57z5.00 35.07 1.55 74.064 34.z25 77.01 izz.50 45.73 Feak 5 5725.00 35.07 1.55 71.70 34.z5 74.07 izz.g0 45.73 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —hmp fastor.
2. The emission levels that are Z0dE below the official
limit are not reperted.

Z. The emission levels that are 20dB below the official
limit are not reported.

Data: 100 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 99 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
50 50
! Iy o NP
30| 30|
10 10
5350 5446. 542, 5638. 5734. 5830 5350 5446. 42, 5638. 5734. 5830
Frequency (MHz) Frequency (MHz)
dite no. i 3w Chamber Data no. i 100 dite no. Fm Chamber Data no. i 98
Dis. / Ant. : 3m 2018 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. : VERTICALL
Lirmit : FCC 15E av Limit FCC 15E av
Env. / Ins. 1 23.4%C/52.9% Enginser : Allen Env. / Ins. 23.4%C/52.9% Engineer : Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode : 802.11acVHTS0 S775MHz Tx MNode Test HNode : 802.11acVHTS0 S775MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Freg. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 5460.00 3%.45 1.49 34.18 34.31 35.81 54.00 18.19 hverage 1 5459.92 34.45 1.49 33.55 34.31 35.18 54.00 18.82 hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp factor. -hmp factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Z. The emission lewels that are 20dB below the official
limit are not reported.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
ECC I1D: 2AB38-AURAXA

-kmp factor.
Z. The emission lewels that are 20dB below the official
limit are not reported.

Data: 104 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 103 2020 ReportTPVIA1Z 12011105 WIFISG-band4.EMG (104)
12gLevel (4B Date: 2020-12-16 12-6Vel (4BUVIm) Date: 2020-12-16
110 110
90| 90|
70, 70, FECISEPHUHILS
]
50 et 50 = e
30| 30|
10 10
5720 6126. 6532, 6938. 7344, 7750 5720 6126. 6532, 6938. 7344, 7750
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. Fite no. Fm Chamber Data no. 103
Dis. / Ant. Fw 2018 MCTD1209-3006 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. WVERTICAL
Limit FCC 15E PE U-NII-3 Limit FCC 15E PE U-NII-3
Env. / Ins. 23.4%C/52.9% Engineser Rllen Env. / Ins. 23.4%C/52.9% Engineer Rllen
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode 802.11ac¥HT30 S5775MHz Tx Mode Test Mode 802.11ac¥HTS0 S5775MHz Tx Mode
Ant. Cable Amp Emission Ant. Cable Amp Emission
Ho. Freq. Factor Loss [Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/ 1) (dE] (dBuV) (dE) (dBuV/m)  (dBul/m) (dE] (MHz) (dB/m) (dE} (dBuV) (dE] (dBuV/ ) (dBul/m) (dE]
1 5850.00 3%.85 1.57 68.23 34.23 70.42 1zz.z0o 51.78 Peak 1 5850.00 34.85 1.57 66.01 34.23 68.20 122.20 54.00 Peak
2 5855.00 34.80 1.57 66.32 34.23 68.46 110.80 42.34 Pealk 2 5855.00 34.80 1.57 63.99 34.23 66.13 110.80 4%.67 Pealk
3 5875.00 34.75 1.58 B2 .86 34.22 63.97 105.z0 40.23 FPeak 3 5875.00 34.75 1.58 59.88 34.22 61.99 105.z20 43.21 FPeak
4 53z5.00 34.70 1.58 49.34 34.21 51.41 &3.20 16.73 FPeak 4 5325.00 34.70 1.58 48.60 34.21 50.67 63.20 17.53 FPeak
5 7z50.00 36.25 1.82 44.41 34.55 45.03 55,20 20.17 Feak 5 7z50.00 36.25 1.92 43.40 34.55 47.02 568,20 21.18 Feak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading
—Amp factor. —Amp factor.
Z. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 101 12020 Report TPVIA 1212011105 WIFISG-band4.EMG (104) Data: 102 File: F:12020 ReportiTPViA 1212011105 WIFISG-band4.EM6 (104)
12qLeve! (4B Date: 2020-12-16 12016vel (4BUVIM) Date: 2020-12-16
110 110
90| 90|
70 70
FCC 15E AV FOC 15E AV
50 50
1 1
30| 30|
10 10
5720 6126. 532, 6938. 7344, 7750 5720 6126. 32. 6938. 7344, 7750
Frequency (MHz) Frequency (MHz)
dite no. 3w Chamber Data no. 101 dite no. Fm Chamber Data no. 10z
Dis. / Ant. 3m 2018 MCTD1209-3006 int. pol. HORIZONTAL Dis. / Ant. 3m 2018 MCTD1208-3006 Ant. pol. VERTICAL
Lirmit FCC 15E av Limit FCC 15E av
Env. / Ins. 23.4%C/52.9% Enginser Allen Env. / Ins. 23.4%C/52.9% Engineer Allen
Power rating : AC 120V/E0Hz Power rating AC 120V/ 60Hz
Test Mode 802.11acVHTS0 S775MHz Tx MNode Test HNode 802.11ac¥HTS0 S775MHz Tx Mode
Ant. Caple Amp Emission Ant. Cable Amp Emission
No. Fregq. Factor Loss Peading <factor Level Limits Nargin Remark HNo. Freg. Factor Loss Reading <factor Level Limits Nargin Remark
(MHz) (dB/ ) (B (dBuV) (dB) (dBuV/m)  (dBul/m) (dB] (MHz) (dB/m) (B} (dBuv) (dB] (dBuV/m)  (dBul/m) (dB)
1 7250.00 36.25 1.92 3z2.49 34.55 36.11 54.00 17.89 hverage 1 7250.00 36.25 1.92 3z2.50 34.55 36.12 54.00 17.88 Pealk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-hmp factor.
2. The emission levels that are Z0dB below the official
limit are not reported.
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6. 6dB &26dB & 99% Bandwidth Test

6.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Agilent N9030A MY51380221 | Apr.12,20 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year
3. RF Cable EMCI EMCI (;25-013M-KM 170702 Apr.12,20 1 Year
6.2.Limit

6.3.Test Procedure

6dB Bandwidth should be not less than 500kHz

26dB Bandwidth:

Use the test method descried in ANSI C63.10 clause 12.4.1:

(a) Set RBW = approximately 1% of the emission bandwidth.

(b) Set the VBW > RBW.

(c) Detector = Peak.

(d) Trace mode = max hold.

() Measure the maximum width of the emission that is 26 dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

6dB Bandwidth:

Use the test method descried in 789033 D02 v02r01:

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 kHz for the

band 5.725—5.85 GHz. The following procedure shall be used for measuring this bandwidth:

(a) Set RBW =100 kHz.

(b) Set the video bandwidth (VBW) >3 RBW.

(¢) Detector = Peak.

(d) Trace mode = max hold

(e) Sweep = auto couple

(f) Allow the trace to stabilize

(g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver
may be employed if it implements the functionality described in this section. For devices
that use channel aggregation refer to III.A and II1.C for determining emission bandwidth.
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99% Occupied bandwidth:

Use the test method descried in ANSI C63.10 Section 6.9.2:

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its

upper frequency limits, the mean powers are each equal to 0.5% of the total mean power of the

given emission. The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The
frequency span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW,
and VBW shall be approximately three times the RBW, unless otherwise specified by the
applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope
shall be more than [10 log (OBW/RBW)] below the reference level. Specific guidance is
given in 4.1.5.2.

d) Step a) through step ¢) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode
shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall
be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the
measured bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points,
beginning at the lowest frequency, are placed in a running sum until 0.5% of the total is
reached; that frequency is recorded as the lower frequency. The process is repeated until
99.5% of the total is reached; that frequency is recorded as the upper frequency. The 99%
power bandwidth is the difference between these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument
display; the plot axes and the scale units per division shall be clearly labeled. Tabular data
may be reported in addition to the plot(s).

6.4.Test Results
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U-NII-1 Band:

EUT: Room Booking Panel

M/N: Aura-X (ver. A)

Test date: 2020-12-04 Pressure: 102.3+1.0 kpa Humidity: 53.6+3.0%

Tested by: Allen Test site: RF site Temperature:25.5+0.6 °C

26dB bandwidth:

Test Frequency 26dB Bandwidth Limit
Mode (MHz) (MHz) (kHz)
5180 22.90 N/A

11a 5200 21.34 N/A
5240 21.10 N/A

1 5180 21.50 N/A
HT20 5200 21.16 N/A
5240 21.13 N/A

11n 5190 45.24 N/A
HT40 5230 46.79 N/A
5180 21.32 N/A

Ilac

VHT20 5200 21.31 N/A
5240 21.11 N/A

llac 5190 48.25 N/A
VHT40 5230 47.45 N/A
11ac VHTS80 5210 96.56 N/A

Conclusion: PASS

99% Occupied bandwidth:

Test Frequency 99% bandwidth Limit
Mode (MHz) (MHz) (kHz)
5180 16.560 N/A

11a 5200 16.534 N/A
5240 16.509 N/A

1 5180 17.699 N/A
HTSO 5200 17.691 N/A
5240 17.693 N/A

1ln 5190 36.259 N/A
HT40 5230 36.253 N/A
11ac 5180 17.684 N/A
VHT20 5200 17.696 N/A
5240 17.677 N/A

11ac 5190 36.254 N/A
VHT40 5230 36.252 N/A
11lac VHTR80 5210 75.719 N/A

Conclusion: PASS
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U-NII-3 Band:
EUT: Room Booking Panel
M/N: Aura-X (ver. A)
Test date: 2020-12-04 Pressure: 102.3+1.0 kpa Humidity: 53.6+3.0%
Tested by: Allen Test site: RF site Temperature: 25.5+0.6 °C
6dB bandwidth:
Test Frequency 6dB Bandwidth Limit
Mode (MHz) (MHz) (kHz)
5745 16.48 =500
11a 5785 16.48 =500
5825 16.49 =500
I1n 5745 17.72 =500
HT20 5785 17.71 =500
5825 17.73 =500
11n 5755 36.48 =500
HT40 5795 36.48 =500
11ac 5745 17.72 =500
VHT20 5785 17.72 =500
5825 17.71 =500
11ac 5755 36.253 =500
VHT40 5795 36.248 =500
11ac VHT80 5775 75.588 =500
Conclusion: PASS
26dB bandwidth:
Test Frequency 26dB Bandwidth Limit
Mode (MHz) (MHz) (kHz)
5745 21.35 N/A
11a 5785 21.94 N/A
5825 21.54 N/A
11n 5745 21.21 N/A
HT20 5785 21.37 N/A
5825 21.37 N/A
11n 5755 42.15 N/A
HT40 5795 43.08 N/A
Ulac 5745 21.36 N/A
VHT20 5785 21.50 N/A
5825 21.35 N/A
11ac 5755 42.76 N/A
VHTA40 5795 45.40 N/A
11ac VHT80 5775 81.68 N/A
Conclusion: PASS
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99% Occupied bandwidth:

Test Frequency 99% bandwidth Limit
Mode (MHz) (MHz) (kHz)
5745 16.513 N/A
Ila 5785 16.538 N/A
5825 16.520 N/A
l1n 5745 17.693 N/A
HT20 5785 17.687 N/A
5825 17.685 N/A
Iln 5755 36.213 N/A
HT40 5795 36.240 N/A
11ac 5745 17.692 N/A
VHT20 5785 17.689 N/A
5825 17.699 N/A
l1ac 5755 36.220 N/A
VHT40 5795 36.224 N/A
l1lac
VHTS0 5775 75.604 N/A
Conclusion: PASS
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U-NII-1 Band:

26dB bandwidth & 99% Occupied bandwidth

IEEE 802.11a

5180MHz

5200MHz

TEEE 802.11n HT20

5200MHz

IEEE 802.

11n HT40

5190MHz

5230MHz

TEEE 302.11ac VIIT20

5200MHz

5240MHz

“TEEE 802.1

lac VHT40

IEEE 802.11ac VHT80

5190MHz

5230MHz

5210MHz
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U-NII-3 Band:

6dB bandwidth

IEEE 802.11a

5745MHz

5785MHz

5825MHz

IEEE 802.1 11; HT20

5785MHz

IEEE 802.

11n HT40

5755MHz

5795MHz

TEEE 302.11ac VIIT20

5785MHz

5825MHz

“TEEE 302.1

lac VHT40

IEEE 802.11ac VHTS&0

S755MHz

5795MHz

S5775MHz
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U-NII-3 Band:

26dB bandwidth & 99% Occupied bandwidth

IEEE 802.11a

5745MHz

5785MHz

5825MHz

IEEE 802.1 11; HT20

5785MHz

IEEE 802.

11n HT40

5755MHz

5795MHz

TEEE 302.11ac VIIT20

5785MHz

5825MHz

“TEEE 302.1

lac VHT40

IEEE 802.11ac VHTS&0

S755MHz

5795MHz

S5775MHz
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7. OUTPUT POWER TEST

7.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. Ing;i;al

1. |PXA Signal Analyzer Agilent N9030A MY51380221 | Apr.12,20 | 1 Year

2. Power meter HP 436A 2016A07891 |Apr11,20( 1 Year

3. Power Sensor Agilent 8482B MY41090514 | Apr.11,20| 1 Year

4. Attenuator Agilent 8491B MY39269201 | Oct.12,20 | 1 Year

5. RF Cable EMCI EMC102-KM-KM 3500 170702 Apr.12,20| 1 Year
7.2.Limit

For the band 5.15-5.25 GHz.

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the
max-imum antenna gain does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W.

7.3.Test Procedure
1. Connected the EUT’s antenna port to measure device by 20dB attenuator.

1) Measure the duty cycle, x, of the transmitter output signal as described in I1.B.

2) Set span to encompass the EBW (or, alternatively, the entire 99% occupied bandwidth)
of the signal.

3) SetRBW =1 MHz.

4) Set VBW >3 MHz.

5) Number of points in sweep > 2 % span / RBW. (This ensures that bin-to-bin spacing is <
RBW?/2, so that narrowband signals are not lost between frequency bins.)

6) Sweep time = auto.

7) Detector = power averaging (rms), if available. Otherwise, use sample detector mode.

8) Do not use sweep triggering. Allow the sweep to “free run.”

9) Trace average at least 100 traces in power averaging (rms) mode; however, the number
of traces to be averaged shall be increased above 100 as needed to ensure that the
average accurately represents the true average over the on and off periods of the
transmitter.

10) Compute power by integrating the spectrum across the EBW (or, alternatively, the
entire 99% occupied bandwidth) of the signal using the instrument’s band power
measurement function with band limits set equal to the EBW (or occupied bandwidth)
band edges. If the instrument does not have a band power function, sum the spectrum
levels (in power units) at 1 MHz intervals extending across the EBW (or, alternatively,
the entire 99% occupied bandwidth) of the signal.

11) Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute
the average power during the actual transmission times

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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7.4. Test Results
U-NII-1 Band:

EUT: Room Booking Panel
M/N: Aura-X (ver. A)
Test date: 2020-12-16 Pressure: 102.1£1.0 kpa Humidity: 51.1£3.0%
Tested by: Allen Test site: RF site Temperature:22.8+0.6 °C
Maximum ..
Test Frequency Limit
Conducted output
Mode (MHz) power (dBm) (dBm)
5180 12.51
11a 5200 12.30 23.98
5240 12.60
5180 12.10
lln 5200 11.92 23.98
HT20 - )
5240 12.33
1ln 5190 12.12
23.98
HT40 5230 12.14
" 5180 11.99
ac
VHT20 5200 11.90 23.98
5240 12.23
11lac 5190 12.05
23.98
VHT40 5230 12.14
1lac
VHTR0 5210 11.63 23.98
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 86 of 104



AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-3 Band:
EUT: Room Booking Panel
M/N: Aura-X (ver. A)
Test date: 2020-12-04~16 Pressure: 102.1+1.0 kpa Humidity: 51.1+£3.0%
Tested by: Allen Test site: RF site Temperature:22.8+0.6 °C
Maximum .
Test Frequency Limit
Conducted output
Mode (MHz) power (dBm) (dBm)
5745 15.79
1la 5785 15.67 30
5825 15.53
5745 15.46
In 5785 15.32 30
HT20 .
5825 15.13
I1n 5755 16.15 30
HT40 5795 16.02
T 5745 15.57
ac
VHT20 5785 15.36 30
5825 15.20
11ac 5755 16.07 30
VHT40 5795 16.03
Ilac
VHTS0 5775 15.35 30
Conclusion: PASS
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U-NII-1 Band:

IEEE 802.11a

5180MHz

ral Denaity

-60.04 dBm iz

12.51 dBm 4 18 sz

5200MHz

ctral Dunaity

12.30 dBm ¢ 18 Msz -60.25 dBm iz

ral Danalty

9.95 dBm miz

~ IEEE 802.11n HT20

ral Denaity

12.10 dBm 1 18 sz -60.45 dBm iz

5200MHz

ctral Dunaity

11.92 dBm 1 18 sz -60.64 dBm iz

33 dBm 18 Mz

IEEE 802.

11n HT40

5190MHz

12.12 dBm /33 ms

5230MHz

12.14 dBm 4 33 sz 66 dBm iz

IEEE 802.1 laclﬁVHTZO

ral Denaity

-60.56 dBm iz

5200MHz

Power Spectral Dunalty

11.90 dBm /18 Msz -60.66 dBm iz

5240MHz

wee Power Spectral Dunalty

12.23 dBm 4 18 sz -60.32 dBm miz

“TEEE 802.1

lac VHT40

IEEE 802.1 lacﬁVHTSO

5190MHz

12.05 dBm / 33 M

5230MHz

Channel Powes

12.14 dBm /33 Ms

5210MHz

11.63 dBm /78 sz -67.30 dBm miz
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U-NII-3 Band:

IEEE 802.11a

5745MHz

15.79 dBm

5785MHz

Channel Power ctral Denaity

15.67 dBm /18 sz -56.88 dBm miz

o

15.53 dBm

ral Danalty

3 dBm iz

TEEE 302.11n HIT20

Cunsity

57.08 dBm iz

5785MHz

Channel Pawss

15.32 dBm 4 18 sz

—

15.13 dBm /18 sz

IEEE 802.

11n HT40

5755MHz

ral Denaity

16.15 dBm /33 sz 9,65 dBm miz

5795MHz

16.02 dBm /33 Mz -58.78 dBm mz

IEEE 802.1 laclﬁVHTZO

5745MHz

ral Denaity

15.57 dBm 4 18 Msiz -56.58 dBm iz

5785MHz

| Danaity

15.36 dBm /18 Msiz -57.19 dBm miz

5825MHz

—

15.20 dBm /18 Miz

“TEEE 802.1

lac VHT40

IEEE 802.1 lacﬁVHTSO

S755MHz

5795MHz

| Danaity

-58.77 dBm mz

16.03 dBm 1 33 Mz

5775MHz
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8. EQUIVALENT ISOTROPIC RADIATED POWER TEST
8.1.Limit

Use the test method described in FCC Part 15.407(h) (1):

The U-NII device is required to have the capability to operate at least 6 dB below the mean EIRP

value of 30 dBm. A TPC mechanism is not required for systems with an e.i.r.p. of less than 500
mW.

8.2.Test Procedure

Use the test method described in ANSI C63.10 Annex G :

(1) Connected the EUT’s antenna port to the Spectrum Analyzer by suitable attenuator ,set the
Spectrum Analyzer as below:

Span: Zero
RBW:100KHz
VBW:100KHz
Read out the duty cycle(X) of the transmitter and record as X

(2) The channel power measure function of spectrum Analyzer was used to measure out average
output power of transmitter.

(3)Calculated e.i.r.p according to the formula: Read + Cable loss + Atten loss + Antenna Gain +
10log(1/x)

(4)Repeated test at the lowest, the middle, and the highest frequency of the stated frequency
range.
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8.3.Test Results

U-NII-1 Band:
EUT: Room Booking Panel
M/N: Aura-X (ver. A)
Test date: 2020-12-16 Pressure: 102.5+1.0 kpa Humidity: 53.1%3.0%
Tested by: Allen Test site: RF site Temperature:22.6+0.6 °C
Test Frequency EIRP Limit
Mode (MHz) (dBm) (dBm)
5180 16.01
11a 5200 15.80 22.17
5240 16.10
5180 15.60
ln 5200 15.42 22.48
HT20 : '
5240 15.83
11n 5190 15.62
23.01
HT40 5230 15.64
" 5180 15.49
ac
VHT20 5200 15.40 22.47
5240 15.73
1lac 5190 15.55
23.01
VHTA40 5230 15.64
Ilac
VHTS0 5210 15.13 23.01
Conclusion: PASS

Note: For 11a Mode

Limit=10dBm + 10 log B=22.17dBm

For 11n HT20 Mode

Limit=10dBm + 10 log B=22.48dBm
For 11ac VHT20 Mode

Limit=10dBm + 10 log B=22.47dBm
where B is the 99% emission bandwidth in megahertz.

For 11n HT40/11ac VHT40/ 11ac VHT80Mode

Limit=23.01dBm
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9. SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Agilent N9030A MY51380221 | Apr.12,20 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year
3. RF Cable EMCI EMCI(;%S—OI(()M—KM 170702 Apr.12,20 1 Year
9.2.Limit

Band 5150-5250 MHz:
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
Band 5725-5850 MHz:
The power spectral density shall not exceed 30 dBm in any 500 KHz band.

9.3.Test Procedure

For the Band 5.15-5.25GHz:
The transmitter output was connected to a spectrum analyzer. Power density was measured
by spectrum analyzer with IMHz RBW and 3MHz VBW; Detector: RMS mode.

For the band 5.725-5.85 GHz:

The transmitter output was connected to a spectrum analyzer. Power density was measured

by spectrum analyzer with IMHz RBW and 3MHz VBW,RMS Detector.

So use the test method described in KDB789033 clause E

1) Set the RBW=100kHz and VBW >3 RBW

2) Number of points in sweep > 2 Span / RBW.(This ensures that bin-to-bin spacing is <
RBW?/2, so that narrowband signals are not lost between frequency bins.)

3) Sweep time = auto

4) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

5) Use the “peak search” function of spectrum analyzer find the max value, then add 10log
(500kHz/RBW) to the measured result.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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9.4.Test Results
U-NII-1 Band:
EUT: Room Booking Panel
M/N: Aura-X (ver. A)
Test date: 2020-12-16 Pressure: 102.5+1.0 kpa Humidity: 53.1%3.0%
Tested by: Allen Test site: RF site Temperature:22.6+0.6 °C
Test Frequency Power density Limit
Mode (MHz) (dBm/MHz) (dBm/MHz)
5180 2.374
lla 5200 2.539 11
5240 2.533
5180 1.971
ln 5200 1.586 1
HT20 :
5240 2.252
l1ln 5190 -1.372 T
HT40 5230 -1.346
1 5180 1.598
ac
VHT20 5200 1.419 11
5240 1.792
11ac 5190 -1.205 1
VHT40 5230 -1.001
Ilac
VHTR0 5210 -4.835 11
Conclusion: PASS
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U-N11-3 Band:
EUT: Room Booking Panel
M/N: Aura-X (ver. A)
Test date: 2020-12-04 Pressure: 102.7£1.0 kpa Humidity: 54.1£3.0%
Tested by: Allen Test site: RF site Temperature:23.4+0.6 °C
Test Frequency Power density Limit
Mode (MHz) (dBm/500KHz) (dBm/500KHz)
5745 4.092
11a 5785 3.844 30
5825 3.765
5745 3.324
In 5785 3.230 30
HT20 :
5825 3.189
11n 5755 -0.114 30
HT40 5795 -0.033
1 5745 3.171
ac
VHT20 5785 2.967 30
5825 3.043
11ac 5755 0.165 30
VHTA40 5795 0.241
Ilac
VHTR0 5775 -2.949 30
Conclusion: PASS

Note: The total result = Reading + 10 log(500kHz/100kHz)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 94 of 104




AUDIX )

FCC ID: 2AB38-AURAXA

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-1 Band:

IEEE 802.11a

30009 GHE

5200MHz

-' v 20 M - 1]
IEEE 802.11ac VHT20
5200MHz

5240MHz

.1lac VHT40

5230MHz
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-NI1-3 Band:
IEEE 802.11a

U

5825MHz

|

i
#

1
i

5825MHz

1
i

_.

5825MHz

IEEE 802.1 lac<IVHT80

5775MHz

5785MHz

TEEE 802.11n HT20

5785MHz

5795MHz

TEEE 802.11ac VHT20

5785MHz

5795MHz

5745MHz

5745MHz

~ IEEE 802.11n HT40

5755MHz

5745MHz

“IEEE 802.11ac VHT40

S755MHz
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10.FREQUENCY STABILITY MEASUREMENT

10.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
4, PXA Signal Agilent N9030A MY51380221 | Jun30,19 | 1 Year
Analyzer
5. Attenuator Agilent 8491B MY39269201 | Oct.13,19 1 Year
6. RF Cable EMCI EMClgzs'OI(()M'KM 170702 May.13,19 | 1 Year
10.2.Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an

emission is maintained within the band of operation under all conditions of normal operation
as specified in the user’s manual.

10.3.Test Procedure

1. The transmitter output (antenna port) was connected to the spectrum analyzer.
EUT have transmitted absence of modulation signal and fixed channelise. Set the spectrum
analyzer span to view the entire absence of modulation emissions bandwidth. Set RBW =
10 kHz, VBW = 10 kHz with peak detector and maxhold settings. fc is declaring of channel
frequency. Then the frequency error formula is (fc-f)/f x 10 ppm. The test extreme voltage

is to change the primary supply voltage from 85 to 115 percent of the nominal value.
2. Extreme temperature rule is 0°C~50°C.
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10.4.Test Result

EUT: Room Booking Panel

M/N: Aura-X (ver. A)

Test date: 2020-12-19

Pressure: 102.7+1.0 kpa

Humidity: 52.5+3.0%

Tested by: Allen

Test site: RF site

Temperature:22.7+0.6 C

Frequency Stability vs.Voltage:
Test Max. Reading Target Result
Voltage Temperature CH (MHz) Frequency (ppm)
(MHz)

CH36 5180.0150 5180 2.90

CH38 5190.0130 5190 2.50

CH40 5200.0145 5200 2.79

CH42 5210.0125 5210 2.40

CH46 5230.0125 5230 2.39

DC 5 CH48 5240.0145 5240 2.77

2.81V 20C

CH149 5745.0155 5745 2.70

CHI51 5755.0135 5755 2.35

CHI155 5775.0130 5775 2.25

CH157 5785.0150 5785 2.59

CH159 5795.0130 5795 2.24

CH165 5825.0145 5825 2.49

CH36 5179.994 5180 -1.16

CH38 5189.993 5190 -1.35

CH40 5199.992 5200 -1.54

CH42 5209.996 5210 -0.77

CH46 5229.962 5230 -7.27

DC 0°C CH48 5239.992 5240 -1.53
3.3V CH149 5744.992 5745 -1.39
CHI51 5754.996 5755 -0.70

CHI155 5774.993 5775 -1.21

CH157 5784.996 5785 -0.69

CH159 5794.991 5795 -1.55

CHI165 5824.991 5825 -1.55
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CH36 5179.996 5180 -0.77
CH38 5189.995 5190 -0.96
CH40 5199.996 5200 -0.77
CH42 5209.993 5210 -1.34
CH46 5229.965 5230 -6.69
DC - CH48 5239.994 5240 -1.15
3.8V CH149 5744.993 5745 -1.22
CH151 5754.992 5755 -1.39
CH155 5774.993 5775 -1.21
CH157 5784.992 5785 -1.38
CHI159 5794.996 5795 -0.69
CH165 5824.993 5825 -1.20
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Frequency Stability vs.Temperature:

Test Max. Reading Target Result
Voltage Temperature CH ( MHz ) Frequency (ppm)
(MHz)

CH36 5179.984 5180 -3.09

CH38 5189.956 5190 -8.48

CH40 5199.935 5200 -12.50

CH42 5209.927 5210 -14.01

CH46 5229.927 5230 -13.96

DC o CH48 5239.939 5240 -11.64

0C

3.3V CH149 5744.969 5745 -5.40
CH151 5754.969 5755 -5.39

CH155 5774.963 5775 -6.41

CH157 5784.963 5785 -6.40

CH159 5794.996 5795 -0.69

CH165 5824.994 5825 -1.03

CH36 5179.989 5180 -2.12

CH38 5189.989 5190 -2.12

CH40 5199.996 5200 -0.77

CH42 5209.987 5210 -2.50

CH46 5229.987 5230 -2.49

DC . CH48 5239.985 5240 -2.86

10C

3.3V CH149 5744.991 5745 -1.57
CH151 5754.991 5755 -1.56

CH155 5774.993 5775 -1.21

CH157 5784.998 5785 -0.35

CH159 5794.992 5795 -1.38

CH165 5824.992 5825 -1.37
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CH36 5179.993 5180 -1.35
CH38 5189.992 5190 -1.54
CH40 5199.992 5200 -1.54
CH42 5209.993 5210 -1.34
CH46 5229.961 5230 -7.46
DC . CH48 5239.998 5240 -0.38
20°C
3.3V CH149 5744.995 5745 -0.87
CH151 5754.996 5755 -0.70
CH155 5774.991 5775 -1.56
CH157 5784.996 5785 -0.69
CH159 5794.994 5795 -1.04
CH165 5824.994 5825 -1.03
CH36 5179.996 5180 -0.77
CH38 5189.992 5190 -1.54
CH40 5199.996 5200 -0.77
CH42 5209.994 5210 -1.15
CH46 5229.965 5230 -6.69
DC . CH48 5239.991 5240 -1.72
3.3V 30¢€ CH149 5744.996 5745 -0.70
CH151 5754.997 5755 -0.52
CH155 5774.996 5775 -0.69
CH157 5784.992 5785 -1.38
CH159 5794.994 5795 -1.04
CH165 5824.996 5825 -0.69
CH36 5179.993 5180 -1.35
CH38 5189.992 5190 -1.54
CH40 5199.996 5200 -0.77
CH42 5209.992 5210 -1.54
CH46 5229.995 5230 -0.96
DC . CH48 5239.996 5240 -0.76
3.3V 40C CH149 5744.995 5745 -0.87
CH151 5754.997 5755 -0.52
CH155 5774.996 5775 -0.69
CH157 5784.994 5785 -1.04
CH159 5794.996 5795 -0.69
CH165 5824.994 5825 -1.03
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CH36 5179.997 5180 -0.58
CH38 5189.996 5190 -0.77
CH40 5199.994 5200 -1.15
CH42 5209.992 5210 -1.54
CH46 5229.995 5230 -0.96
3D3(i/ 50°C CH48 5239.992 5240 -1.53
CH149 5744.999 5745 -0.17
CHI51 5754.993 5755 -1.22
CH155 5774.994 5775 -1.04
CH157 5784.992 5785 -1.38
CHI159 5794.993 5795 -1.21
CHI165 5824.994 5825 -1.03
CH36 5179.998 5180 -0.39
CH38 5189.994 5190 -1.16
CH40 5199.996 5200 -0.77
CH42 5209.993 5210 -1.34
CH46 5229.994 5230 -1.15
DC . CH48 5239.994 5240 -1.15
3.3V 60°C
CH149 5744.995 5745 -0.87
CH151 5754.995 5755 -0.87
CHI155 5774.993 5775 -1.21
CHI157 5784.992 5785 -1.38
CH159 5794.994 5795 -1.04
CH165 5824.995 5825 -0.86
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11. ANTENNA REQUIREMENT
11.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.407 (a), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2. Antenna Connected Construction

The antennas used for this product are FPC antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is U-NI1-1 Band: 3.5dBi; U-NII-3 Band: 5.1dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21135 Page 103 of 104



®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AB38-AURAXA

12. DEVIATION TO TEST SPECIFICATIONS
[ NONE]
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